http://www.parsun.com.cn |ICS$PAR)I.II'I

Bl

SEE
PARTS CATALOGUE

<™

AN BEREN DU FRMDBIRS E
SUZHOU PARSUN POWER MACHINE CO.,LTD



Hox
CONTENTS

I B 1~3
BRACKET 1 - — = = — = = = = = — = = = = — = — = = =~~~ — — — — — — — — — — - 1~3
i S T 4~5
BRACKET 2 - — — — — = — — = — = = — — — o — — 4~5
S e e 6~7
BRACKET 3 - —— — — = — = = — = = — =~ — — — — — 6~17
BRAK —— - 8§~9
STEERING — — — — — = — = = = = = = = — — — =~~~ o 8~9
AKEKERK ————— - - - - —m - s 10~11
UPPER CASING — — — — — — = — — = — = — = — — — — — — — — — — — — - 10~11
272 —12~13
OIL PAN ASSY — — — — — — = — — = — = — = — — = — — — — =~~~ — = —12-13
B - — = — —— — 14~ 16
BOTTOM COWLING - — — — — — — — = — — = — — — — — — — — — — — — — = — — — — — —— — — — — 14~16
BHAG | ——— —— — —— — — —17~18
CONTROL SYSTEM 1 — — — = = — — — — = — = — — — — — — — — — — — = — — — — — — — — — — — — —17~18
BH ARG 1 —————m —19~20
CONTROL SYSTEM 2 — — — = = — — — — = — — — — — — — — — — — — — = — — — — — — — — — — — — —19~20
ATERBERBOBH ARG 1 -~ -~~~ ——— -~~~ -~ - - - - ——— - 21~23
LOWER CASING & DRIVE 1 - — = — - —————— = — - — - ———————————————— 21~23
ATERBERBOPHASE 2 ——— -~~~ ——————— - - - - —————— — 24~125
LOWER CASING & DRIVE 2 — — = — - ——————— ——— - ———————————————— —24~125
B | ————mm e mmmm - —26~27
ELECTRICAL 1 — = — = — = = = — = = — = = — — — — = = — =~~~ ——————— = —26~27
T — 28
ELECTRICAL 2 —— — = — — — — = — = — = = = = — — — — — — — =~~~ -~ 28
T B —29~30
ELECTRICAL 3 —— — = — = — =~ — = — = = = =~ = — - - == =~ - = 29~30
R i —31~32
ELECTRICAL 4 —— — = — — = — = — = — = = = =~~~ — ——— == =~~~ - = 31~ 32
AARA 1 —— ———mm s —33~34
INTAKE 1 — = = = = = = = = = = = = = = = = — = — = = = =~~~ — — — — — —— — — — — — —33~34
HEARR L~~~ e e —35~36
INTAKE 2 — — — = = = = = = = = = = = = = = = — = — — =~~~ — — —— — — — — — —35~36
Atk -—- - - - mmm e 37~ 38
CYLINDER HEAD - — = — = — = — = — = = — — = — — = — — — — — — — — —— — — — — — — — — — — - 37~ 38
MgeEE - — - -~ — -~ - 39 ~ 40
CRANKSHAFT & PISTON — — — — — — — — = — — — — = — — — — — — — — — — — — — — — — — — — — 39~ 40
Mg — — — — - — —— — —mm —41~42

CRANKCASE ~— — = — = — = = — = — — = — = — = — = =~~~ — —— — 41~ 42



OILPUMP — — = — = = = = = = = = = = = = =~ —— — 43~ 44
Bl — e e 45~ 46
VALVE - = — = = = = = = = — — — o — m e m 45~ 46
MIAR ————— - 47~ 48
FUEL SYSTEM - — — = — — = — = — = = — = — = = = = — = — = — — — — — — — — — — — — - 47~ 48
RABUAYE —— — 49~ 50
STARTER ASSY — — — — = — — = — — = — = = — = — = — ==~ — -~ - —49~50
R e e —51~52
TOP COWLING ASSY — — — — = — = — — = — — = — = — = — — — — — — — — — — — —— — 51~52
BB — — ————— - —mm —53~55
CARBURETOR ASSY ~— = — — = — = — — = — == — = — —— — = — = — —— — — — — — ——— — — — 53~ 55
M- - - — === = 56

OUTER FUEL TANK = — — = — = — = — = = — — = — = — = — — =~ =~~~ — — — — — — — 56

L 57~59
CONTROL BOX ASSY — = —— ——— ————— =~ ————— — = ———————— ———— — — — 57~ 59
R S 60~ 61
ELECTRIC OIL PUMP ASSY — — = — —— = — — = — - —— —— —— - ———————————— ——— 60~ 61
M, — - - e e —62-63
FUEL COMMON RAIL — — — = — = — = — = = — = — — == —— = — = — = — =~ — =~ —— —— —— —62~63
G — 64~ 66
HYDRAULIC TILT ASSY - — —— ——— —— = —— —— - —— ———— ——————————————~ 64 ~ 66
FHRAGFH) —- - TT T TTT T T ST oo 67

MANUAL TILT (MANUAL CONTROL) — — — —— —— — —— ——— —— —— — ———— ——— ———— — — 67

Ty A e e — 68~69
CYLINDER HEAD ASSY REPATE KIT) — — — — — — — —— —— ————— —— — —— — — — — — — — — — 68~ 69
S B 70~171
APPENDIX 1(REPARE KIT) — — = — = — = — = = — = — — — — — — — — — — — — — — — — — — — — —70~71
G e 72~73
APPENDIX 2 (REPARE KIT) - — — — —— — = — = — — = — — — — — — — — — — — — — — — — — — — 72~173
G e 74~15
APPENDIX 3 (REPARE KIT) - — —— —— — = — = — — = — — — — — — — — — — — — — — — — — — — — 74~ 15
oo [~V

PARTS CATALOGUB INDEX - — — — — — — — — — — — — — = — — — — — — — — — — — — — — — — — — I ~VI



PO T i

PAGE 01 OF 75

RHHLR:

#E 1

PARTS NAME:

BRACKET 1




PO T4 it

PAGE 02 OF 75

LR (#E 1
PARTS NAME: [BRACKET 1
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
FEED  |EHERE AR (X AR ERD % &t
I [F25-01010312 A4 R AL LOCKING HANDLE ASSY 1
) [F15-01010305-3 S iE T JACKET, HANDLE 1
3 [F25-01010311 B2 E BUSHING, LOCKING HANDLE 1
4 |F25-01010009 RALE WASHER, NYLON )
5 [P25-01010321 A 2 DETENT PLATE, TILT )
6 [F25-01010008 Vb WAVE WASHER )
T |F25-01010007 o s 84T SCREW, PROLATE HEXAGON 2
8 [F25-01010318 Wt () PIN, DETENT PLATE )
9 |F25-01010319 HHEAHE (B) NYLON BUSHING, PIN 2
10 [cB/1879. 2-93x18 PREEEREREOXIS  [PIN ¢3x18 1
11 (T40-01010102 RARMLFH LIMITING BANDLE, TILT 1
12 |6B/T6182-)8 AR R 7 B2 ENB |LOCKING NUT M8 )
13 [F25-01010010 k8 THICK WASHER § )
14 [F25-01010200 BEERRAE CLAMP BRACKET ASSY (RIGHD | 1
15 [P25-01010011 et A PLASTIC NUT )
16 [F15-01010007 RREEER SELF-LOCKING NUT, BRACKET )
17 |F25-01010004 TR M PLATE , TWO HOLE 1
18 [F25-01010102 TS i CLAMP HANDLE, STERN )
19 [F25-01010104 feiiE R EA CLAMP SCREV, STERN )
20 [F25-01010103 i AES SR RIVET, CLAMP HANDLE P
0 {P4-01010003 Rk R & CLAVP PAD )
22 [6B/T6170-N8 Y ksl NUT M8 1
23 |6B/193-8 HELES VASHER , SPRING 8 1
24 |6B/197.1-8 THES WASHER § 1
25 {140-01010101 R R LIMITING SHAFT, TILT 1
26 [F25-01010003 BE4R WASHER )
27 |F25-01010002 BEREME BUSH , NYLON )
28 [F25-01010301L SR (1) ROTARY BRACKET (L) 1 L
F40-010101018 jZ3¢I) ROTARY BRACKET (S) S
29 (6B/T7940. 1-M6 F R T A0S 0IL CUP Mg 3
30 {736-04000023 %+ LINE CLANP 1
3 |F25-01010302 HERRTEHE SEAL, BOLT 1
3 [F25-01010303 NADGER M8x20 FLANG BOLT 8x20 |
33 [F15-01010001 RERENLEE BOLT, CLAMP BRACKET 1
34 [F25-01010006 BhEg TUBE, BOLT 1
35 [F25-01010100 ExRERRAH CLAMP BRACKET ASSY (LEFT) 1
36 [F25-01010403 G CONICAL SPRING |
37 |F25-01010400 R4 LIMITING ROD ASSY l
38 [F25-01010005 NAKER M8x255 LONG BOLT M8x255 1
39 [F25-01010309 YEFRHE BUSHING, LOCKING HANDLE 1
40 [F25-01010315 fEH TR CONNECTING ROD, BRACKET 1
41 |6B/T818-M5x6 +F A LEAT Mo SCREW, PAN HEAD M5x6 1
42 |F25-01010313 R At LEVER, ANCLE ORIENTATION 1




PO T4 it

PAGE 03 OF 75

TSR (4R 1
PARTS NAME: |BRACKET 1
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
FEED  |EHERE AR (X AR % &t
43 |F25-01010305 BERKE LONG SHAFT, LOCKING FRAME 1
44 |GB/T91-92x12 Fros el COTTER PIN $2x12 4
45 |6B/1896-9 FrotEy CIRCLIP 9 )
46 [F25-01010304 fES R E TENSION SPRING, LOCKING FRAME| 2
17 |F25-01010307-3 MRS SHORT SHAFT, OUTER BRACKET | !
48 |F25-01010307-4 AES AR (B) OUTER BRACKET (B) 1
49 [F25-01010307-1 RS BN AR INNER BRACKET 1
50 [F25-01010307-2 RESRNE (V) OUTER BRACKET (A) 1
51 [F25-01010306 KEE TUBE , LONG SHAFT !




PAGE 04 OF 75

P40 ZF A

~
[—

L] [e=)
==

o =
-

w2 ==
A ud [==]
I \ML
B =
~ w2
==z E=~
A WM
v | =




P40 ZF A

PAGE 05 OF 75

FaEAT | HE
PARTS NAME:  |BRACKET 2
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
5BEE  |ZhEE AR X TRAH D e ki

1 [F25-02000016 K LONG BOLT )

2 [F25-02000015 HE Ebi PLATE, ABSORBER |

3 F25-02030000 })(%Wﬁ% %éﬂ{# SHOCK ABSORBER ASSY,DOUBLE HOLE 1

4 (6B/T5783-M8x30 AAER M8x30 BOLT M8x30 3

5 |6B/197.1-8 T4E § WASHER 8 5

6 [F25-01020001L B (1) BRACKET, STEERING (L) 1 L
F40-010200018 BIEER BRACKET, STEERING (S) 1 S

7 [F40-01020002 €N 2ed BOLT, DOUBLE HEAD ) B
F25-01020002 iER 41 BOLT, DOUBLE HEAD ) By

8 [F40-01000004 By ik PADDING BLOCK, STEERING BRACKET | 1 B

9 (cB/T889.2-M8x1.25  [FIHEABRMARLEHE Nexl. 25 [LOCKNUT M8x1. 25 )

10 [F25-01000003 WETE FHE UPPER WASHER, ROTARY BRACKET | 1

11 [F25-01000001 WETE FAE UPPER BUSHING, ROTARY BRACKET | 1

12 [F25-01000002 FatEg S FRICTION PAD ASSY 1

13 [F25-01000004L W ETHE LOWER BUSHING, ROTARY BRACKET | 1 L
F25-01000004S RETETHE LOWER BUSHING, ROTARY BRACKET S

14 [F25-01000005L THEWE 0 - RING, LOVER BUSHING 1 L
F25-010000058 THEHE 0 - RING, LOVER BUSHING §

15 |F25-01000006L FETETHE LOWER WASHER, ROTARY BRACKET 1 L
F25-010000068 RETETLE LOVER WASHER, ROTARY BRACKET S

16 |F25-00000005 N ZHEE MO NUT M10 4

17 [F25-00000016 HRERNE SHELL , MOUNT DAMPER (RIGHD) | 1

18 [F25-00000002 EERRES MOUNT DAMPER , LEFT AND RIGHT | 2

19 |F25-00000003 HRE S MOUNT DAMPER , FRONT |

20 |GB/T818-M6x8 TR IR Noxs SCREW M6x8 1

20 [F25-02000002 EWaE TIGHTWIRE , EARTHING 1

22 (6B/197.1-10 THE 10 WASHER 10 4

23 [F25-00000007 KA M10x80 BOLT M10x80 )

24 [F25-00000006 YA M10x120 BOLT M10x120 )

25 [F25-00000015 ERESNE SHELL , MOUNT DAMPER (LEFT) | 1




PAGE 06 OF 75

P40 B4 i

o

| Sl

o~ | e
—=
E
52| &
==
R =
L | =
2| o
| £
HE | e
B | =




P40 R4 i

PAGE 07 OF 75

FHELR: | HE
PARTS NAME: | BRACKET 3
SN. PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SEED  |[EHEE AR (X E4HEX K& it
L [T40-01010100-4 FEERRA RIGHT BRACKET ASSY 1
2 [EL0-01010003 RAR A E BUSH 1
3 |BLo-01010001 HERAY PIN 1
4 |o/1896-9 FotEy CIRCLIP 9 )
S [F25-01010324 HHELAE () BUSH 2
6 [T40-01010001-A L E3 Sit s LEFT BRACKET 1
T |GB/T70. 1-M10x1. 5xd5 [R5 AR AR K EATMLOXL. 5x45  [SCREW M10x1. 5x45 !
8 [68/197.1-10 THE 10 WASHER 10 )
9 |oB/mssy. 1Mi0xL. 5 [FRBEHAEN RS AEENI0L 5 |NUT, SBLE-LOCKING MIOxL.5 | 2
10 [B10-01010009 i E WIRE, ANODE )
11 |68/197.1-6 T4REo VASHER 6 4
12 (B/T5783-M6x10 7‘()”3@!@?& Méx10 BOLT M6x10 )
13 loB/15783-M8x16 AR Mx16 BOLT M8x16 2
14 [B10-01010007 i VASHER, PLATE 2
15 [B10-01010005 Z i A BUSH 4 !
16 [B10-01010004 R {14 PIN 1
17 [E10-01010006 A ED BUSH B 1
18 [cB/T5783-M6x25 ~AER Mox25 BOLT M6x25 1
19 [E10-01010008 RANA R ANODE 1
20 |6B/7879. 2-¢3x18 PREREREALY 0318 |PIN ¢3x18 1
0 40-01010102 RARA HANDLE 1
22 |140-01010101 R R A5 LINITATIVE POSITION SHAFT 1
23 (T40-01010002-A TS Sin RIGHT BRACKET !




F40 2

PAGE 08 OF 75

RHHELH:

PARTS NAME:

STEERING SYSTEM




F40 23

PAGE 09 OF 75

WL |(BR2G
PARTS NAME:  [STEERING SYSTEM
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SEEE RS EEAR (X AR G0 % &
1 [P40-01030101 HITREAH THROTTLE CABLE ASSY 1
) |OB/T889.2-M10x1. 25 [BFHREK M s AR R0 23 {LOCKNUT M10x1. 25 3
3o [OB/TEITOMIONL DS AR N0kl 25 NUT M10x1. 25 |
& [F15-01000013 FRELER ORIENTATION PLATE, RANDLE 1
5 [F15-01000011 e (f) BUSHING, HANDLE (LOW) 1
6 [6B/T5782-M6x45 AR VxS BOLT Méx4s 1
T |6B/T97.1-6 THE 6 WASHER 6 3
g [T40-00000006 2.2 0 BLOCK, HANDLE 1
9 [T40-00000005 T HE WAVE WASHER 1
10 [T40-00000004 2RAE WASHER, HANDLE 1
11 [T40-00000002 FREH HANDLE, GEAR SHIFT 1
12 [F40-00000001 T CONNECTING ROD, GEAR SHIFT | 1
13 |F15-00000012 %4 CLIP 1
14 |T40-00000003 L4aE FLANGE TUBE 1
15 [140-01020001 X P BT JACKET, HANDLE BRACKET 1
16 [F25-01030001 X 7] BRACKET, HANDLE 1
17 |6B/197.1-10 T4E 10 WASHER 10 )
18 |6B/T6170-M6 N R Mo NUT M6 |
19 [F15-01000012 HERE4E NYLON WASHER, BUSHING 1
20 [F15-01000008 HEHE WASHER, BUSHING )
21 [F15-01000009 HERH4E WAVE WASHER, BUSHING )
22 [F15-01000007 iz (/) BUSHING, HANDLE (HIGH) 1
23 [F15-01030003 TLEH BOLT, DOUBLE HEAD !
24 [F15-01030001 B 24 HANDLE, STEERING 1
25 |6B/T91-91. 6x12 Fos 61 6x12 COTTER PIN @1. 6x12 |
26 [F15-01030200 LR e At BOLT, FRICTION ADIUSTING 1
27 [F4-01090006 HE BUSH 1
28 [F4-01090007 EhHE SPRING, COMPRESSION 1
29 |6B/T818-10 MU 10 SMALL WASHER 10 1
30 [F4-01090300 ERFREREAL STEERING HANDLE ASSY 1
31 |T15-01020003 LET L ENGINE STOP SWITCH ASSY 1
F40-01020003E1 LT f ENGINE STOP SWITCH ASSY
3 [F4-01090401 B4 L A% STOPER , HANG ROPE ASSY 1
33 [6B/T820-M5x25 + A AT x2S SCREW, PAN HEAD M5x25 1
34 {F4-01090003 Bl R B FRICTION 1
35 [F4-01090004 RAAE NYLON WASHER |
36 [F15-01030100 GE R THROTTLE LEVER ASSY 1
37 |6B/T5783-M6x20 KR Mox20 BOLT M6x20 2
38 [F15-01030005 E B R PLATE, THROTTLE LEVER 1




14

PO Z4r i

PAGE 10 OF 75

FHRELM | KLEBEK
PARTS NAME:  |UPPER CASING




F40 F4F i

PAGE 11 OF 75

FUELR: (KLEEBEEA
PARTS NAME:  [UPPER CASING
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
5BRH  |BHSE LR X EAH G % it
1 [F25-02010002 A 16x30x6 0IL SEAL 16x30x6 1
7 [F25-00000014 FEH P8x1) PIN @ 8x12 )
3 [F15-04000005 1 VATER NOZZLE |
¢ [F25-02010003 E5% %58 JOINT B, GAS PIPE 1
s [F40-02010001 HE P SEAT, OUTLET MANIFOLD 1
6 [F15-07010005 WE 1/4 PLUG 1/4 1
7 [F25-02010005 [ ANODE 1
g [F15-07010009 5 5t SEAL, ANODE 1
9 [F15-07010011 FB R A COVER, ANODE 1
10 |6B/797.1-5 T4E WASHER 3
11 [6B/T5783-M5x12 ARER W5x1) BOLT M3x12 1
17 [F15-07010012 BASLE PLATE, ANODE 1
13 |6B/T97.1-6 T4H 6 WASHER 6 10
14 |6B/T5783-M6x20 Ak Mex20 BOLT Mox20 1
15 [F25-02000011 5 B GASKET, EXHAUST PIPE 1
16 [F40-02010005 W55 EXHAUST PIPE 1
17 [6B/T5783-M6x50 AR N6x50 BOLT M6x30 3
1§ [F40-02010006 HEEFHE SEAL RING, EXHAUST PIPE 1
19 [F40-02010007 et 5 H GASKET, CLAPBOARD )
20 |[F40-02010008 ik CLAPBOARD 1
0 [F40-02010009L HR B L) OUTLET MANIFOLD 1 L
F40-020100098 HER A () OUTLET MANTFOLD (S) ! S
27 [F40-02000008 HEFERIE B RUBBER JACKET B, OUTLET MANIFOLD| 1
23 |6B/T5783-M6x25 AR N6x25 BOLT M6x25 6
24 [F40-02000007 HERERRE A RUBBER JACKET 4, OUTLET MANIFOLD| 1
25 |6B/T818-M5x16 A AT MSx16 SCREW M5x16 )
2% [F40-02000004 S EXHAUST GUIDE, PLASTIC 1
27 [F25-02000003 HEER CLAPBOARD, EXHAUST 1
28 [F15-00000006 A 6x1) PIN @ 6x12 )
29 [6B/T97.1-8 THE 8 WASHER 8 10
30 [6B/T5783-M8x30 N N8x30 BOLT M8x30 4
31 [F40-00000002 KL EERBHE RUBBER PLUG, UPPER CASING 1
30 |6B/T5783-M8x80 xﬁﬁ@M&% BOLT M8x80 8
33 [F40-02000001L KEEEEE (L UPPER CASING (L) 1 L
F40-020000018 KERERE (S UPPER CASING (S) S
34 {T40-02000004 %ﬁﬁﬁ%ﬁﬁ% RUBBER BUSHING 1
35 (140-02000003 otk BUSHING, DRIVE SHAFT 1
36 [F40-02000003 athes JACKET, DRIVE SHAFT 1 L
37 [6B/T893.1-32 A AEMLE 3 CIRCLIP 32 1 L
(B/7893. 1-30 MR EELE 30 CIRCLIP 30 g
38 F15-04000003 M4 A VASHER, BOLT 1
39 |F15-04000002 LS BOLT, 0IL DRAIN 1




PAGE 12 OF 75

G

OIL PAN ASSY

P40 B4E i

4R
PARTS NAME:

W

15




P40 B4E i

PAGE 13 OF 75

FHEAT |mRman

PARTS NAME:  [OTL PAN ASSY

SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SEEE RS EEAR (X EAH G % ki

1 [F40-05000032 MR 0IL LEVEL ASSY 1

2 [F25-02010007 B GASKET, OUTLET MANIFOLD 1

3 |6B/797.1-6 T4H 6 WASHER 6 15

4 |B/T5783-M6x16 ARER Nox16 BOLT Méx16 )

5 [F40-02010100 W 24 FILTER ASSY 1

6 |6B/T5783-Mx25 AR N6x2S BOLT M6x25 13

T [F25-02010006 Ak GASKET, RELIEF VALVE 1

8 [F40-02010010 i 1 7 SHELL, RELIEF VALVE 1

9 [F15-07010004 BEL/S PLUG 1

10 [F15-00000006 FENH 96x1) PIN ¢ 6x12 )

1 [F40-02010002 K7 0IL PAN 1

12 [F40-02010003 hmps RUBBER JAM 1

13 [F15-04000003 o EA R WASHER, BOLT 1

14 [F15-04000002 Rz BOLT, OIL DRAIN 1

15 [F40-02010004 WO RE JACKET, OIL DRAIN 1




PO ZfE 3

PAGE 14 OF 75

RHHELH:

KE

PARTS NAME:

BOTTOM COWLING




PO ZfE 3

PAGE 15 OF 75

AR |KE
PARTS NAME; |BOTTOM COWLING
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
5B2H  |BEE LR X EAH G % i
T [F40-03000001 KE BOTTOM COWLING 1
F40-03000001E KE BOTTOM COWLING EFI
) [F15-01000015 Tz R JACKET, CABLE 1
3 |F15-05000006 VoG LT SHEATH, VAVE 1
4 [F25-03000003 EEA LR RUBBER PLUG, CIRCULAR 1
5 [F40-03000009 L RUBBER PLUG, ABNORMAL 1
6 [F4-05000200 MR 300 g FUEL CONNECTOR ASSY 1
7 |cB/T6170-M6 NEEE Mo NUT Mg 3
8 [F15-05000017 TR A SEAL, RUBBER 1
9 |GB/197.1-6 T4ES VASHER 6 10
10 [0B/T5783-M6x25 RAE N6x2S BOLT Mex25 1
11 [F40-03000006 KENER COVER BOARD, BOTTOM COWLING | 1
12 |6B/T5783-M6x30 AR N6x30 BOLT Meéx30 4
13 [F15-05000008 FHEE CLAVP 4 1
14 [6B/T5783-M6x20 AR N6x20 BOLT M6x20 5
15 [F25-03000023 x4 BRACKET, JAM 1
16 [GB/T84.5-8T5.5x19 | +FH4 L f S8R4T ST5.5x19 |SCREV STS. x19 )
17 [F25-03000100W Kz TAN ASSY 1
18 [F25-03000101 BRI I 1
19 [F25-03000102% BEHEE RUBBER RING, JAM 1
20 [F25-03000103W Py JOINT, JAM 1
2 [F25-03000104 e L NUT, AN 1
20 |6B/T823-M6x10 o N AT Mex10 SCREW Méx10 1
23 [F20-03000101 BT A SEAL, PILOT LANP 1
24 [F20-03000100 LA PILOT LAMP ASSY 1
F40-03000300E] PErRALAL PILOT LAMP ASSY 1 EFI
25 [F15-05000003 i RUBBER PLUG, QUADRATE 1
26 [F40-03000012 KTITE BRACKET, PILOT LAMP 1
27 [F15-05000033 TRERFPA JACKET, LEVER 1
28 [GB/T93-6 BELE 6 SPRING-WASHER 6 4
29 [F25-00000004 BKHE 6 BIG WASHER 6 4
30 [F25-03000006 WE B DAMPER 4
3 [F25-03000007 HE B #e BUSHING, DAMPER 4
3 [Fas-03000019 AEXRAM BRACKET ASSY, TENSIONAL SPRING | 1
33 [F15-05000026 W4 SPRING, TENSION 1
34 (6B/T5783-Mex12 A Mox1) BOLT M6x12 1
35 [F25-03020000 EC Sl LOCKING ASSY, TOP CONLING 1
36 [F15-05000036 VECTES I %) BUSHING B 1
37 [F15-05000022 TEHBEME KB BUSHING A 1
38 [F15-05000023 YA VASHER , WAVE 1
39 [F40-03000100 MES EFHAH LOCKING ASSY, TOP CONLING 1
40 [F15-05000009 H 4 A VATER NIPPLE, PLASTIC 1
4 [F40-03000011 KEHE JAM, BOTTOM CAWLING 1




PO ZfE 3

PAGE 16 OF 75

ALt |KE
PARTS NAME: ~|BOTTOM COWLING
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
5855 |EHES A (X0 Ee 5 GEX) i &
4 [F25-03000002 KESH4 SEAL, BOTTOM COWLING 1
43 [F40-00000100 KLREER SHIELD, UPPER CASING 1
44 (B/T818-M6x25 AT M6x2S SCREW M6x25 2
45 |F40-03000600V BT SWITCH ASSY, TILT 1
46 [F40-03000008 HAFEPE JACKET, TILT SWITCH 1
47 |P40-03000400BY BT A START SWITCH 1 S
F40~030004008 BT L START SWITCH
48 [F40-03000009BY e RUBBER PLUG, ABNORMAL 1
F40-03000009¥ A D RUBBER PLUG, ABNORMAL
49 [F25-03000029% kW BB A SEAL, RUBBER 1
S0 [F40-03000014¥ RERHPE WAVE JACKET, VATER PIPE 1
ST [136-04000023 4k CLANP 1




PAGE 17 OF 75

P40 ZF A

4
PARTS NAME:

|A% 1

CONTROL SYSTEM 1

A

W

\\\\\\\\\\\\\\\\\\\\\\\\\\\\\ J
i N
= N N
= N
= \\ SN\ =
= PN N ~
P ) AN N
E— 7, / W\ N
= Yy / N @
==} /7 VaN /X/// NN \/i
= / Uﬂﬂ\“ [EEIANG N . .A
=5 / =S ) \\24/// N 7 \\. —
:




F40 B

PAGE 18 OF 75

Fhfaf | H8E% |
PARTS NAME:  |CONTROL SYSTEM 1
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SEEE (R4S EEAR (X AR G0 % &
I [P40-05000028 [T 4 CONNECTING ROD, ACCELEROGRAPH| 1
2 [F15-07000016 [ TE AT L TTONT, CONNECTING ROD 1
3 |6B/T5782-M6x55 ARG Moxss BOLT M6x55 1
4 |6B/196-6 KHEE 6 BIG WASHER 6 1
5 [F15-07000014 TR B NahE B DRIVEN WHEEL, ACCELBROGRAPH 1
6 [F40-05000016 TR BATE BUSHING, ACCELEROGRAPH 1
T [F40-05000033 MR B SRS CHAIN WHEEL, ACCELEROGRAPH 1
8§ [6B/T5783-M6x10 AR Nox10 BOLT Méx10 1
9 |F40-05000015 BHANEEER PLATE, STEEL (4BLE 1
10 |GB/T5783-M6x25 AR Mox2S BOLT M6x25 4
11 |6B/797.1-6 F4H 6 WASHER 6 7
12 |F15-05040002 B ASH B BEARER, SHIFT ROD )
13 [P40-03000010 B Ip R ROCKER, DETENT 1
14 [6B/T879.4-03x20  [FRERBEBEEREE 03x20 [PIN ¢ 3x20 1
15 [F15-05040100 Sl L LEVER ASSY, SHIFT ROD 1
16 [cB/T5783-M6x20 e N6x20 BOLT M6x20 1
17 [F15-05000031 EYEES SPRING PIECE, SHIFT ROD 1
18 [F15-05000032 BB LR K SPRING PIECE, SHIFT ROD |
19 |F15-00000012 x£ 618 (LIP 1.8 |
20 |F40-03000007L RRERH (1) CONNECTING ROD, SHIFT GEAR(L) | 1
F40-03000007 TREEHR (9) CONNECTING ROD, SHIFT GEAR (S)
21 |6B/T818-M3x14 TR LA M3xl4 SCREW M3x14 )
22 [F15-13000800V BT (KV7-0) JIGGLE SWITCH |
23 [F15-05000300BW TR ER PLATE, JIGGLE SWITCH | B
M4 [cB/16170-3 N AR 3 NUT I3 ! P40BY-D
25 |6B/T5783-M6x16 AR Nox16 BOLT M6x16 )
26 [F25-03030005W i EE ( ROCKER (C, ARRESTER 1
2T |6B/T879. 2-3x20 PAEEBMEES 03x20  |COLUMNIFORM PIN ¢3x20 |




PAGE 19 OF 75

PO B

[ ]

=

=

=

oD

~ | =
oD

K| 5
| =
—_— —
R =
XM S
= =2
| =
2| o
= | &
=
v | =




PO R4

PAGE 20 OF 75

ERELH:  |BHES )
PARTS NAME:  [CONTROL SYSTEM 2
SN PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SBEH |RET FHAH(EX) FHELH(EX i1 &
L |F40-05000016W BEREHRA TIE-IN, CONTROL CABLE 1
2 |F25-07000003W BHREE LA TIE-IN, CONTROL CABLE 1
3 [F15-11010000W BEREAL CONTROL CABLE ASSY )
4 {F25-07000003W T ALK PLATE, RINGENT 1
S |6B/196-5 K4 5 BIG WASHER )
6 |F15-00000012 ££01.8 CLIP SPRING ©1.8 3
T |6B/T5783-M6x25 RAER V615 BOLT M6x25 1
8§ |GB/T5287-6 FALE 6 SUPPER WASHER 6 1
9 |F25-03000027W TR PLATE, SHIFT 1
10 |F25-03000028W RAHATE BUSH, LIMITED PLATE |
11 |F25-05160002 *E41 (LIP SPRING ¢1 1
12 |F25-03030004W THEHT B LINK ROD B, SHIFT 1
13 |F40-05000015¥ BHBNEE TR PLATE, STEEL (BLE |
14 [F25-03030003W GEEE ROCKER B, STOPPER 1
15 [GB/T879. 2-3x20 PARGEERAREO3x20  |COLUMNIFORM PIN ¢ 3x20 1
16 |F25-07000006 0 St A AT E /8" {THIN LOCKNUT )
17 |GB/T97.1-10 T4E 10 WASHER 10 ;
18 |F25-01000007W #HERR PLATE 1
19 |GB/T889. 2-MI0x1. 25 [EAB M4 @ EN011.25 (THIN LOCKNUT M10x1. 25 )
20 [1AS0 P404 24-016  (VHEHE 0-RING 1
20 |F25-010100120 LR Rk e NUT |, PLASTIC 1
20 |F25-07000301W 8 AT LINK ROD , TURNING 1
23 [F25-07000304 REER NUT 3/8" 1
24 [F25-07000303 Bhig TUBE , BOLT 1
25 |F25-070003020 $ M EATE BOLT 1
26 [F25-07000300W #HEAN LINK ROD ASSY 1




PAGE 21 OF 75

M0 ZEFH

—
Tl —
| =2
'R =
= =
B| =
N'% =
=
W] =5
i
ol =
-
=
=<| 4
N[ =
== T2
—_ =
“H ==
| =




PO T4 i

PAGE 22 OF 75

RHBLI | ATRERRREHE4
PARTS NAME:  |LOWER CASING & DRIVE 1
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SEEE (R4S EEAR(FX) AR G0 % i
L {F40-04000000L KTREAR (L LOWER CASING ASSY (L) 1 L
F40-040000008 ATREAR (S LOVER CASING ASSY (S) S
2 {T40-04000001 ATRER®E LOVER CASING 1
3 (T40-04000006 INEB R M12x1. 25 NUT, PINTON 1
4 |T40-04000005 MEB PINION 1
5 |6B/T820-M5x30 TR I LEAT MSx30 SCREW M5x30 1
6 [T40-04000022 KA VATER INLET A 1
T [T40-04000004-1 ERHERER K (=0 102%)  [SHIN(t: 0. 10nm) 1
T40-04000004-2 TRERER K T=0.122%)  [SHIM(t: 0. 12nm)
T40-04000004-3 EHERER K (1=0. 158 8) SHIM(t 0. 15mm)
T40-04000004-4 FRERER F (T=0. 18ZK)  [SHIM(t: 0. 18mm)
T40-04000004-5 ERERERE (1=0.302%)  [SHIM(t: 0. 30mm)
T40-04000004-6 ERESERE (1=0.402%)  |SHIM(t: 0. 40m)
T40-04000004-7 ERERER A (1=0.502%)  [SHIM(t: 0. 50mm)
8 [KOYO HI-CAP 322/30  [FIHEIR-Fhik 322/32 ROLLER BEARING 1
9 [T40-04020000 EAE R4 FORWARD GEAR ASSY 1
10 [T40-04050000 Rk ma PROPELLER SHAFT ASSY 1
11 {T40-04050006 R PLUNGER, SHIFT 1
12 T40-04050002 EARBE SPRING, CLUTCH 1
13 [T40-04050003 IAELE DOG CLUTCH 1
14 |T40-04050004 BB PIN, CLUTCH |
15 [T40-04050005 BABER ANNULAR SPRING, CLUTCH 1
16 |T40-04050001 VL SHAFT, PROPELLER 1
17 [T40-04050007 R WASHER, REVERSE GEAR 1
18 {T40-04060006 R 1 GEAR, REVERSE !
19 [T40-04060005-1 HRE (T=0.102%) SHIM (T=0. 10m ) 1
T40-04060005-2 HRK (T=0.122%) SHIN (T=0.12m)
T40-04060005-3 HRE (T=0.152%) SHIM (T=0. 15m )
T40-04060005-4 HRE (T=0.182%) SHIM (T=0. 18mm )
T40-04060005-5 BIBE (T=0.30Z3%) SHIM (T = 0. 30m )
T40-04060005-6 HBE (T=0.402%) SHIM (T=10. 40mm )
T40-04060005-7 HBE (T=0.502%) SHIM (T=0. 50mm )
20 {T40-04060000 ATRERAEAH COVER ASSY, LOVER CASING 1
2 [KOYO 6007C4 FHmaA 6007 BEARING 6007 1
20 {T40-04060002 ATEBFKEREHE o |0-RING A, COVER 1
23 [T40-04060003 KTEE#KZ0RE4E B |0-RING B, COVER )
24 [T40-04060001 KTRERKE COVER, LOVER CASING 1
25 |NIN HK 2220 IS A 1000 BEARING 2220 1
26 [F25-04010003 I35 B #2236 0IL SEAL 4
2T |6B/T5783-M8x25 AR N8x5 BOLT M8x25 )
28 |GB/T97.1-8 THE § WASHER 8 2
29 14004000008 A4H BIG WASHER 1
30 {T40-04040000 WHE KA CASING A ASSY, 0IL SEAL 1




PO T4 i

PAGE 23 OF 75

RHBLI | ATRERRREHE4
PARTS NAME:  [LOWER CASING & DRIVE 1
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SEEE (R4S EEAR(FX) AR G0 % i
30 [TASO F404 24-050 WH TR B S HE 0-RING , CASING A 1
32 [T40-04040001 W 7 KA CASING A, OIL SEAL 1
33 {T40-04000009 Wit COVER , 0IL SEAL |
34 {140-04000010 KREEHE GASKET , WATER PUMP SEAT 1
35 [T40-04000011 SMERR OUTER PLATE 1
36 [F25-04000007 EAH 4x10 DOWEL PIN ¢ 4x10 )
37 {T40-04000205 KEFKOY T HE 0-RING 1
38 [F25-04040000 KA R A IMPELLER ASSY, WATER PUMP 1
39 [T40-04000202 KRWT INNER SHELL, VATER PUMP 1
40 {T40-04000201 KERE WATER PUMP HOUSING 1
41 [140-04000012 KRERER PLATE , WATER PUMP 4
42 |6B/T5783-M8x30 NEER V830 BOLT M8x30 4
43 [F40-04010000L TRah 41 DRIVE SHAFT ASSY 1 L
F40-040100008 TR ah 4t DRIVE SHAFT ASSY 1 S
44 2504000015 L4 WOODRUFF KEY 1
45 (32005 IR KOYO WA %RTHA 30005  [BEARING 32005 1
46 {T40-04000003-1 Bahla i f (1 0. 0EX) smWrowm) !
T40-04000003-2 Bafak b (1 0. NER) a01mm
T40-04000003-3 Bk h (1 0.158%) wM( 15mm)
T40-04000003-4 Baiakh (1 0.8E%) wmuowm)
T40-04000003-5 Bahiak i (1:0.3028) wmuoamm
T40-04000003-6 Bahiak i (0. 40%8) M (t: 0. 40mn)
T40-04000003-7 Rap R F (1:0.502%)  [SHIM(t: 0. 50mm)
47 |T40-04000002 KRAEE BUSHING , NYLON 1
48 |NSK B-1416 A BA B-1416 QUILL BEARING 1
49 [F15-05000035 ERER COLUMN NUT 1
50 |6B/T6172. 1-M6 NABEE M6 NUT M6 1
S |F15-06020004 OB 5 4B 14x4. 2 0-RING 14x4.2 1
52 |4-04000007 FROABER COVER PLATE, CAMSHART 1
53 |TASO F404 31-035 0B % HE 0-RING 1
54 |6B/197.1-6 THE 6 VASHER 6 1
55 |P40-04020000 TR CAM ASSY, SHIFT ROD 1
56 |6B/T889. 15 EABRMA G EEANS  |LOCKING NUT MS 1
ST [140-04000023 #AK 0B VATER INLET B 1
5§ |F4-03000023 EAEE PLUG, 0IL HOSE 1
59 [P4-03000024 EWAEES GASKET )
60 [F25-04000031 Mz PLUG , 0IL RELEASE 1




M0 ZEFH

PAGE 24 OF 75

AR | ATRERGRTHEY 2
PARTS NAME:  [LOVER CASING & DRIVE 2




PO T4

PAGE 25 OF 75

RHBEM | ATEEREAEHEYS
PARTS NAME:  |LOVER CASING & DRIVE 2
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SEEE (R4S EEAR () AR G0 % &
1 [F25-02000019 JE Ji 44/ NYLON WASHER, WATER PIPE 1
7 [F40-02000005L KE (L) WATER PIPE (L) | L
F40-020000058 KE (S) WATER PIPE(S) | S
3 (14002010005 KEEHE SEAL, WATER PIPE 1
4 |T40-02000002 KEFHE GUIDE BUSHING, WATER PIPE |
S (14004000204 KEREFHE NYLON BUSHING, WATER PIPE |
6 (T40-04000203 KETEHE SEAL 1
T (140-04000014 K WATER ENVELOP 1
8 (T40-04000013 KEAHR PLATE, WATER ENVELOP 1
9 |B/T5783-M8x35 A N8x3S BOLT M8x35 1
10 {6B/193-8 HELE 8 SPRING-WASHER § )
11 |6B/197.1-8 THE § WASHER § 3
12 |F15-00000006 A4 ¢ 6x1) DOVEL PIN ¢ 6x12 )
13 [6B/197.1-10 THE 10 WASHER 10 4
14 [P40-02000010 AR N10x1. 25x40 BOLT ML0x1. 25x40 4
15 |6B/T5783-M8x65 A fasith M8x6s BOLT M8x65 1
16 |6B/T5783-M8x25 AR N8RS BOLT M8x25 1
17 {140-00000010 MRk ANODE |
18 {T40-00000009 AT IAA ANODE A, LOVER CASING 1
19 [T40-04000018 Y SPACER, PROPELLER |
20 |T40-04070000 R A PROPELLER ASSY 1
20 (14004000019 B LA BUSH A, PROPELLER 1
20 [T40-04000020 ¥ R At B BUSH B, PROPELLER 1
23 [T40-04000021 ik YL 3= NUT 1
24 |6B/T91-3. 2x25 Fo4s x5 COTTER PIN ¢ 3. 2x25 1




PAGE 26 OF 75

PO T4

1
-

-

[

=

~— =
S
=
| =
=
e | =
~ oD
S| 2
| e
Lo e

=
Ne

RN

v/

27
=7
=227

A

\ (RN

\ “
\

(<
\.// \ A/

W\/J /V A R s \
A BT s

~_ \
»W sho AL NN A
O T T T OO T T T T T T L I S
A 2o




PO T4 i

PAGE 27 OF 75

FHAM |84 1

PARTS NAME:  [ELECTRICAL 1
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SEEE (R4S EEAH (X AR G0 % &
1 [F25-05000026 TREE FLYVHEEL NUT |
2 |F25-05000025 hEEdE VASHER, FLYWHEEL NUT 1
3 {6B/T70. 1-M8x12 W AT MBx12 BOLT M8x12 3
4 [F40-05000010 Rz PULLEY, STARTER 1
5 [F40-05000700 T FLYWHEEL 1
F40-05000700B1 i FLYWHEEL BFI
6 |0B/T5783-M6x30 N RER N6x30 BOLT M6x30 7
7 [F40-05000600 Bl & BaY MAGNETO COIL ASSY 1
F40-05000600EL o 1L 4 B 2 1 MAGNETO COIL ASSY EF1
§  |0B/197.1-6 T45 6 WASHER 6 4
9 [F40-05000034 SEAR BRACKET, COIL 1
10 |F8-00000005 B0 EfI4 98x10 DOVEL PIN ¢ 8x10 )
11 |F25-05000024 ThEHE WOODRUFF KEY, FLYVHEEL 1
17 [0B/T5783-5x16 AN AER M5xl6 BOLT M5x16 )
13 [6B/T97.1-5 T4E § WASHER )
14 [F40-05000300 BELBAY PULSER COIL ASSY 1
15 [185-05040004 WKL L EERD PLATE B, PULSER COIL 1 EF




PO B3

PAGE 28 OF 75

FHEER (5 )

PARTS NAME:

ELECTRICAL 2

SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
5EED |EHES AR () AR R %8 &

1 |F40-05000029 B ERA IGNITION COLL BRACKET 4 I

) [P40-05000200 BEE4H IGNITION COLL ASS'Y 3

3 [6B/T97.1-6 T4ES VASHER 6 6

4 |6B/T5783-M6x25 A Mex2s BOLT M6x25 6

5 [F40-05000030 B E %D TGNITION COLL BRACKET B )

6 [B/T345L 198019 |0F o819 0-RING ¢8xp1. 9 1

7 [F40-05000400 BEBAH THERMOSTAT ASST 1

8 |F15-07010100 Mk R EAE 0IL PRESSURE SENSOR 1

9 [F25-05090005 EXBERRERAE BUSH, TGNITION 3

10 [F25-05090004 EXBERHE B BUSH, DAMPING 3

11 [P40-05000009 BB R BRACKET, IGNITION UNIT 1

12 [6B/196-6 AAES BIG WASHER 6 3

13 [F40-05000100 EXESR C.D.T UNIT ASSY 1

14 (T36-04000023 Y5 LINE CLANP )

15 [6B/T5783-M6x40 A Vx40 BOLT Méx40 3

16 [P40-05000101 AXEHER (.D.T LINE ASSY 1




34

P40 B3

PAGE 29 OF 75

Famat 883
PARTS NAME: | BLECTRICAL 3




P40 ZfE 3

PAGE 30 OF 75

FUELH: |85 3
PARTS NAME: | ELECTRICAL 3
SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
G B4R (R ARG %8 i

1 [F40-05000500 TR AL RECTIFIER ASSY 1

F40-05000500E] EREAHL RECTIFIER ASSY EFI
> |6B/197.1-6 T4E 6 WASHER 6 9
3 |6B/T5783-M6x30 AR Mox30 BOLT M6x30 )
& [F1s-07150001W R4 204 FUSE WIRE (204) |
5 [F25-05090100W B A% FUSE ASSY 1
6 |0B/T5783-Mex16 AR Moxl6 BOLT Méx16 )
T [F15-071503000 S BE TR BRACKET, RELAY |
g [F15-07150301 BEEPE JACKET, RELAY 1
9 [F15-07150300¥ Raapde RELAY, MOTOR 1
10 |6B/197.1-6 AH4E 6 WASHER 6 (COPPER) 6 iSn62-1
11 |GB/T6170-M6 AR EE Mo NUT M6 (COPPER) 5 iSn62-1
12 |F25-05170201W HRERLPRA TACKET 4 )
13 |185-05000022 B CONNECTION LINE, MOTOR 1
14 [cB/15783-M6x12 AR Nx1) BOLT Méx12 )
15 |P40-05030005 AR EEH Y RELAY LINE |
16 |F40-05000046 el BE R A4 RELAY BRACKET |
17 |F25-05000037 B e e BRACKET BUSH )
18 |185-05030200 Ao A1k RELAY 1
19 (185-05030002 ke BEEYS (4) RELAY LINE (RED) |
20 |F25-05170202W EEEELPE B JACKET, CONNECT LINE )
2 |6B/T5783-M6x35 7 e N6x 33 BOLT M6x35 )
20 [F20-05000903W B Bie BUSH )
23 [F20-05000902W HEREE DAMPER, BUSH )
24 |6B/T96-6 KB 6 WASHER 6 )
25 |6B/T5783-M6x20 e N6x20 BOLT M6x20 )
26 [6B/T97.1-8 T4H 8 WASHER 8 5
27 | F25-05170001W LB SR M8 FIYATION BOLT, MOTOR 1
28 |F25-05170101W WL TACKET 1
29 |GB/T6170-48 NEER M NUT 18 |
30 |185-05000023 HRERS CONNECTION LINE, POVER |
31 |6B/T5783-M8x50 A AEE MBxS0 BOLT i8x50 1
3 |F40-05000800 Bl STARTING MOTOR !
33 |F25-05170002W RIS B COLUMNAR BOLT M8 1
34 |F40-03000500FW EXEEA C.D.1 CABLE ASSY 1 F40FY

F40-03000500E1 BkEE A C.D. T CABLE ASSY EFI
35 [F40-05001200BW RABHER CONNECTION LINE, TILT 1




PAGE 31 OF 75

PO T3

-

—

—

()

—

o=

S m
pli=
= | m
RS =
| =
= o,
= E—=
| =
v | =

B
&N

L




PO ZHEFH

PAGE 32 OF T5

FHHLR (5 4

PARTS NAME:  [ELECTRICAL 4
SN PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SEEE|BHRS EAR (X ARG % ki

1 |6B/T5783-M6x25 AR Moxls BOLT M6x25 6
) |6B/T97.1-6 T4H 6 WASHER 6 13
3 [F40-05091401E1 THABET R BRACKET, MAIN RELAY )
£ [P40-0509140281 IREBNER DAMPER, MAIN RELAY )
s [140-05000028 EXBLE TUBE, IGNITER )
6 |F40-035000060E1 TREBERNR FIXED PLATE, MAIN RELAY 1
7 |6B/T6170-M6 AR M6 NUT M6 )
§  |0B/TS783-M6x35 AR Mox3s BOLT M6x35 )
9 [F40-05000063E1 ERERE K PLATE, SENSOR 1
10 |6B/T5783-45x16 ANAER M5xl6 BOLT MSx16 )
11 [6B/797.1-5 T4E WASHER )
17 [F40-05091600E1 B E R SENSOR, CRANKSHAFT POSITION | 1
13 |6B/T5783-M6x10 NAER N6x10 BOLT M6x10 |
14 [P40-05000059E1 b ( CLAMP C 1
15 [F40-050902001 BRaA% IONITION COIL ASSY 3
16 |F8-05000021 Ay WASHER 3
17 |6B/T5783-M6x40 N AER Moxdo BOLT M6x40 3
1§ |0B/T5783-M6x16 7~ s Nexl6 BOLT M6x16 5
19 [F40-05000003 % CLAMP 1
20 [P40-05000035E1 R4 BE R BRACKET, RELAY 1
1 [F40-05090700E1 KEERE SENSOR, WATER TEMPERATURE 1
2 [F15-07000021 FEHERLE BUSHING, INTAKE SILENCER 1
23 [F8-05000007 HER DAMPER 3
24 [F40-05000009-2E1 i e BRACKET, FIXED PLATE 1
25 |6B/T5783-M6x20 N AER Mox20 BOLT M6x20 5
2% [F40-05000009-1E1 BHE T FIXED PLATE, BCU 1
27 [F40-05000065E1 %£D CLANP D 4
28 [F8-05000006 s BUSHING 4
29 [6B/T5783-M6x12 FAER Mox1 BOLT M6x12 )
30 [F40-05000049E1 BEEHIEH FIXED PLATE, MAGNETIC VALVE | 1
31 [F40-0509150081 HE R MAGNETIC VALVE, CARBON POT | 1
1) [F40-05090100E1 BCUE S BCU 1
33 [F40-05001000E1 kB E (.D.1 LINE ASSY 1
34 [F40-05001000-1ET RIS (400) FUSE WIRE (404) 1

F40-05001000-2E1 B2 (200) FUSE WIRE (204) 1

F40-035001000-3E1 R (154) FUSE WIRE (154) 1

F40-05001000-4E1 RIEL (7.50) FUSE WIRE (7. 54) 1
35 [F40-05091400E1 IHEE MAIN RELAY )
36 [F40-05001200E1 RAEHGK CONNECTION LINE, TILT 1
37 (185-05030200 e BAk RELAY ASSY |
35 [F40-03000013E1 e RE FIXED BRACKET, TILT RELAY 1
39 [F40-05000042E1 HBEHERE 0IL PRESSURE SENSOR 1




PAGE 33 OF 75

P40 ZE A

—
=
=
=

— | ©n
—_—
- o
~\
xﬁlﬂv [==]
wol =
| =
=

e —

N | =

~ o

Eory R”

B =

N NI = wn
A\ = Y= | S N
/w NmN ! Nm& u \ /rf/ /%w\

/// !

N I

7 // !
SAAT = T 4J \
AN - \ // >N 7/\ - \
A A S Y =T

Sy -

= \
70 = NG e A SN Y e e LA .
Aﬁl\ , A=Y= ) /NS O ) /ST

/

<
/ \ iy /
TED LN LN L S

O




F40 B3

PAGE 34 OF 75

FHEAR | #5441
PARTS NAME:  [INTAKE SYSTEM 1
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SEEE (R4S EEAR (X AR G0 % &
I [P40-05000025 4 4%B FLANGE BUSHING B 1
2 [6B/T96-6 K2 6 BIG WASHER 6 1
3 |6B/T5783-M6x20 K EER Mox20 BOLT M6x20 1
4 [F40-05000024 HAHTE INTAKE SILENCER 1
5 [P40-05000026 FRERKE RUBBER JACKET, SHAPED PIPE | 1
6 [F40-05000027 SRR E SHAPED PIPE, FABRIC 1
7 [HT4. 5x200 RAAF 455200 CLAMP 4. 5x200 6
8§ [F40-05000023 #AHFERRE RUBBER JACKET, INTAKE SILENCER | 3
9 [6B/T3452. 1-34.4x1.8  [0B'E 34.4x1.8 0-RING 34.4x1.8 6
10 |F40-05000013 T & 4% PADDING BLOCK, CARBURETOR 1
11 [F40-05000014 T4 08x15.8 DOVEL PIN ¢8x15. 8 )
12 [6B/T5783-M6x25 NAER Mox2S BOLT M6x25 6
13 |6B/T97.1-6 T4H 6 WASHER 6 6




PAGE 35 OF 75

#AE4 2

INTAKE SYSTEM 2

P40 T4 i

FH AR

PARTS NAME:




P40 Bfr 1t

PAGE 36 OF 75

FHELR (#5548 )
PARTS NAME: | INTAKE SYSTEM 2
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
2EEE | RERE AR () AR G % b
1 |6B/T5783-M6x20 AAER N6x20 BOLT M6x20 1
) |6B/T97.1-6 THE 6 WASHER 6 3
3 [F40-05090600E1 HABEE HiERE SENSOR, INTAKE TEMPERATURE | 1
4 |F40-05090601E1 BEENEREWE 0-RING, TEMPERATURE SENSOR | 1
5 [F40-0509050381 b2kl STEP MOTOR !
6 |F40-05090503-1E1 |5 mAl0ME 0-RING, STEP MOTOR 1
7 [F40-05090501E1 A IDLE CONTROL 1
§  [F40-05090502E1 RERAE 0-RING, IDLE CONTROL 1
9 |6B/T818-44x10 A LB BOLT Mix10 )
10 |6B/T97.1-4 FA4E4 VASHER 4 )
11 |6B/T818-M5x14 A L A5x4 BOLT MSx14 )
12 |6B/193-5 BHAE S SPRING WASHER 5 4
13 |6B/197.1-5 THE S WASHER 5 4
14 [F40-05000026E1 AR ERE IDLE CONTROL PIPE 1
15 [F40-05090803EI HEHETETHE SEAL, INTAKE SILENCER 3
16 [F40-05090800E1 FEHTRAL INTAKE SILENCER ASSY 1
17 [F40-05000039E1 W EER SWING ROD, THROTTLE ACTUATOR | 1
18 [FL5-07130314¥ 2" JOIN, CHOKE 1
19 [F40-05000900EI WIS LINK ROD ASSY, ACCELERATOR | 1
20 [F40-0500090181 TR LINK ROD, ACCELERATOR 1
2 (GB/T6170-M5 NAEE W NUT M5 1
22 [120-06050302 HHFHE B JOIN B, LINK ROD 1
23 [F40-05000016EI HITHA B BUSHING, ACCELEROGRAPH 1
2 [F40-05090403E1 YETHHE SEAL, THROTTLE VALVE 1
25 [F40-0509040081 S5 TR THROTTLE VALVE ASSY 1
26 |GB/T818-5x20 3 L BAMSK0 BOLT M5x20 )
27 [HT4. 0x300 AL 4. 0x300 CLAMP 4. 0x300 )
28 [F40-05090408E1 Y5 RUBBER BOOT, THROTTLE VALVE | 1
29 [F40-05000064E1 A58 CONDUIT, THROTTLE VALVE 1
30 [6B/TS783-M6x14 NAER Mox14 BOLT M6x14 1
31 [F40-05000050E1 HA% | AIR PIPE 4 I
30 [F40-05000048E1 TREAE AIR PIPE I




PAGE 37 OF 75

PO T4 i

R4
PARTS NAME:

A

CYLINDER




PO T4

PAGE 38 OF 75

FaAR Ak

PARTS NAME: | CYLINDER

SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SBEE RS EHLH () FELH G HE %
I [F15-07050004 oz FILLER CAP, ENGINE 0IL 1
2 [TASO F404 35 025 PO E0NE 0-RING 1
3 [F40-05070000 L EN-Li COVER ASSY, CYLINDER HEAD 1
4 [F40-05070001 ERLE COVER, CYLINDER HEAD 1
S |F40-05070002 W B g 3 CONNECTOR, BREATHER 1
6 [F25-02010003 EAEHEB CONNECTOR B, GAS PIPE 1
7 [F40-05070004 Ve SIEVE NET 1
8 [F40-05070003 ML g PLATE, BREATHER 1
9 [F40-05000002 B L ERHE SEAL, CYLINDER HEAD 1
10 |6B/T818-Mdx10 TR AT Mix10 SCREW M4x10 4
11 |6B/T5783-M6x20 K AR Mox20 BOLT M6x20 7
12 |6B/T97.1-6 T4E § WASHER 6 11
13 [F25-05050021 M3t 37x50x7 R OIL SEAL, CAMSHAFT 1
14 [F15-07010005 BE 14 PLUG 1/4" 5
15 [F25-05050007 4 B R A B WASHER, LIMITING BOLT 4
16 [F25-05050006 1 85 TR 48 A LIMITING BOLT, CAMSHAFT 1
17 [F25-05000003 THE 9 WASHER 9 8
18 [F25-05000002 NAMEER N0x1. 25 BOLT M9x1. 25 g
19 [F40-05040100 Bh Lk CYLINDER HEAD ASSY 1 BM/FV
F40-0350401001 Bhrka CYLINDER HEAD ASSY EF1
20 [F15-07040104 5184 GUIDE, VALVE 6
20 [F20-05000037 KL% DPRTEA-9 SPARK PLUG DPR7EA-9 3
22 |F8-05000022 7~ Mox2S BOLT M6x23 4
23 [F25-00000014 TR 98x1) DOVEL PIN ¢8x12 )
24 [F40-05030000 Adaa GASKET ASSY,CYLINDER HEAD | 1
25 |6B/T5783-Mex10 N AER Mox10 BOLT Mox10 3




PAGE 39 OF 75

P40 B

=
[
—
o
—_
(=%
==
| Sl
=
%H
Y| w2
= | =
F|| =
(==
HH| <
N
L | =
== T2
= E—=
A =
B | A

o

5a)

g




P40 ZF A

PAGE 40 OF 75

FHELT: | pHLEE
PARTS NAME: | CRANKSHAFT & PISTON
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SBEE RS EHLH () FHELH(EX i1 %
1 |F25-05020003 BB 043054856 R [0IL SEAL B 1
) [P40-05000001 afc] CRANKSHAFT 1
3 [F25-05010300-1 baER (26) BEARING SHELL, CRANKSHAFT 8 BLACK
F25-05010302-2 BAEHE (FE) BEARING SHELL, CRANKSHAFT BROWN
£ |F25-05020002 dEtA @35x046.85x6 L |0IL SEAL A 1
5 [F25-05020200 EfAH% CONNECTING ROD ASSY 3
6 [F25-05020204 EFER® BOLT, CONNECTING ROD 6
7 [F25-05020203-1 EfHR (28) BEARING SHELL, CONNECTING ROD| 6 BLACK
F25-05020203-2 EfER (FE) BEARING SHELL, CONNECTING ROD BROWN
g |F25-05020100 EEH YA CIRCLIP, PISTON PIN 6
g [F25-05020103 it PIN, PISTON 3
10 |F40-05020100 & R A PISTON ASSY 3
11 [F40-05020101 ES PISTON 3
1 [F25-05020102 & E A PISTON RING ASSY 3




PAGE 41 OF T5

PO ZE 3

[==]
2]
S

srrd
=
=
R =
H=H| S
=
| =
=il BN
= | &
=
B | A




PO ZE 3

PAGE 42 OF 75

FHEAT (WA

PARTS NAME: |CRANKCASE
. PART NO. DESCRIPTION DESCRIPTION TY REMARKS
Bem |24 AR X AR R e b
I |6B/T5783-M8x35 AR N8x3S BOLT }i8x35 1
2 |6B/T97.1-8 T4H 8 VASHER 8 9
3 [F40-05000011 Rt ERY POTHOOK, ENGINE 1
4 [F40-05010000 LA 4 CRANKCASE ASSY 1
5 |F15-07010004 E 1y 18" 4
6 [F25-00000014 T4 081 DOVEL PIN d8x12 )
T |F25-05010104 1)) 12 1
8 [F25-05010103 B 3/ TAM 34" 1
9 [F25-05000035 AR MBx80 BOLT M8x80 8
10 [F15-07000030 AR Mox3s BOLT M6x35 8
11 |6B/797.1-6 F4H 6 WASHER 6 18
12 [F40-00000003 b GliNE=R GASKET, BNGINE 1
13 [F25-05000100 MlmiEEs 0IL FILTER |
14 [F15-07010003 LA M20x1. 5x35 STUD SCREW M20x1. 5x35 1
15 [P40-05000004 HAERE 4 GASKET, EXHAUST COVER 1
16 [P40-05000005 #AER COVER, EXHAUST 1
F40-05000003E1 #AER COVER, EXHAUST BF1
17 |6B/T5783-M6x35 A AR Mox3s BOLT M6x35 10
18 |F40-05000038 BEQR GASKET, JAM 1
19 [F40-05000037 BE N18xl. S TAM Mi8x1. 5 |
20 [F25-05010113 A & JOINT, VATER NIPPLE 1
2 [F15-07010021 TREER COVER, THERMOSTAT |
22 [F15-07000031 HiBE (S60) THERMOSTAT (S60) 1
23 [F15-07010022 TREY GASKET, THERMOSTAT 1
24 [F40-05000003 %+ (LAMP 1
25 [F40-05000022 KE A 96x011x280 VATER PIPE A @6x611x280 1
26 [F40-05000053 K% B B6xd11x330 VATER PIPE B @6x611x330 !
27 [F40-03000016 =f THREE WAY )
28 [F40-03000004 K& F VATER PIPE F 1
29 [F40-03000002 K% € 06x911x170 WATER PIPE C @6x611x170 1
30 [F40-03000003 K& D 96xd11x230 WATER PIPE D @6x611x230 1
31 [F25-03000021W FAA% WATER PIPE, SHAPED 1




PAGE 43 OF 75

P40 B3

==
—
=
=
LS
=
E=IR=
RS =
| =
= o,
= | 2
=
Lo e

\)ﬂ,,;;//
— -l

N




P40 B3

PAGE 44 OF 75

FHMEAN |wE

PARTS NAME: |OIL PUMP

SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
$E2H  |T44S FHAH () 4R G %E i
1 [F40-05000007 Rt EE NUT, TIMING PULLEY 1
) [F25-05000021 Ertws TIMING PULLEY 1
3 [F25-05000023 EBRH TIMING BELT 1
4 [P40-05000008 ERHRER PLATE, TIMING BELT 1
5 [F4-04000019 PR 45,3413 HOODRUEF KEY !
6 |OB/TS785-M10x1. 25x40 |5 fA%EAe M10x1. 25%40 BOLT M10x1. 25x40 1
7 |6B/T97.1-10 T4E 10 VASHER 10 I
g [F25-05050018 Nai% 48 VASHER, DRIVEN PULLEY 1
g [F40-05040006 Mo DRIVEN PULLEY 1
10 [F25-05050016 a4 DOVEL PIN, DRIVEN PULLEY 1
1 [F40-05040200 LEE LA CAMSHAFT ASSY 1
12 [F40-05040407 MR E 5 GASKET, 0IL PUMP !
13 [P40-05040400 MRA% OIL PUMP ASSY 1
14 [F40-05040401 MRk BODY, 0IL PUMP 1
15 [F40-05040405 iR SEAL, 0IL PUMP 1
16 [F40-05040404 o 76T 4 ROTOR SHAFT , 0IL PUMP 1
17 |6B/T309-94x15. 8 R4 04x15.8 NEEDLE ROLLER ¢ 4x15. 8 1
18 [F40-05040403 WRNET INNER ROTOR , 0IL PUMP 1
19 [F40-05040402 WESMET OUTER ROTOR , OIL PUMP 1
20 [F15-07110003 VVACLES PLUNGER, 0L RELIEF VALVE 1
1 [F40-05040408 Wik SPRING, OIL RELIEF VALVE 1
27 [F40-05040406 ik COVER, 0IL PUMP !
23 [0B/T823-M6x16 T8/ L EAT Nox16 SCREN M6x16 )
24 |6B/197.1-6 T4E 6 VASHER 6 4
25 [0B/T5782-M6x40 A AR Moxd0 BOLT M6x40 4




P40 ZF A

PAGE 45 OF 75

RHHELH:

R

PARTS NAME:

VALVE




P40 B

PAGE 46 OF 75

FAMA AT

PARTS NAME: | VALVE

SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SBEE RS EHLH () FHELH(EX i1 %
I [F25-05050002 #AN VALVE, EXHAUST 3
) [F25-05050003 AlTEE4H WASHER, VALVE SPRING 6
3 |PS2700. 04, 03 AT SEAL, VALVE STEM 6
¢ [F25-05050005 AlTHE SPRING, VALVE 6
5 F15-07040006 MEETE RETAINER, VALVE SPRING 6
6 [F15-07040007 E#4+E COTTER, VALVE SPRING 12
7 [F25-05050300 B % ROCKER ASSY 6
8 [F25-05050301 ok ROCKER 6
9 F15-07040303 LT SCREW, VALVE ADJUSTING 6
10 [F15-07040304 W LOCK NUT 6
11 [F25-05050001 #41 VALVE, INTAKE 3
12 [F40-05040001 BE R SHAFT, ROCKER 1
13 [F40-05040002 BERIM SUBPORTING, PLATE, SPRING PLATE )
14 [F40-05040004 BERMEERA SPRING PLATE 4, ROCKER 1
15 2505050012 B B SPRING PLATE B, ROCKER )
16 [F25-05050019 BB fEZER FLANGE BOLT, ROCKER SHAFT 4
17 [F40-05040003 2 W B FIXED PLATE B,ROCKER SHAPT 1
18 [F25-05050011 LERAEER SPRING PLATE, ROCKER |
19 |F25-05050009 BEHE THA FIXED PLATE A, ROCKER SHAFT 1




PAGE 47 OF 75

PO B3

=

=

-

W Z
& | @
=]

= | =
= |2
== (==
==
| =
2| o
= | &
=
B | A

W\

\ /AN\/ /ﬂ/// N //Xﬂ/ N //mﬂ/
W // N //4//4////// N

Y X <
5 DN L VV/WW W/{Ey/«(ﬂ,

NN




PO B3

PAGE 48 OF 75

FHEAR | Bibds
PARTS NAME; |FUEL SYSTEM
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
FEEE (R4S EEAR (X AR G0 % &
I |B/T5783-M6x14 AR Noxld BOLT M6x14 1
2 [6B/T93-6 BHAE ¢ SPRING-WASHER 6 1
3 |GB/T6170-M8 ~ NS NUT M8 1
4 |F40-05000036 KA R BRACKET , FILTER CUP 1
S |185-05000300 JE AT ALf FILTER CUP ASSY 1
6 [F15-07080001 B ELEMENT, FILTER 1
T |185-05000302 BF FLOATER 1
8 |0B/T3452. 1932, 5x1. 8 |EAREHE 030, 5x1. 8 SEAL, FILTER CUP 1
9 [185-05000301 AR CUP, FILTER 1
10 [P4-04000030 WEEE B SPRING , FUEL PIPE 'B" 6
11 [F40-03000005 WA 9539 10x720 FUEL PIPE A ¢ 5x$10x720 1
F40-03000005E1 WA ¢S 10x720 (BPA)  |FUEL PIPE A ¢5xg 104720 (EPA) | 1 BFI
12 [F40-05000021 e R FUEL PIPE 1
F40-05000021E1 Wiz A% (EPY) FUEL PIPE (EPA) 1 BFI
13 |F40-05000019 WD 6 5x0 10x400 FUEL PIPE B ¢ 5x@ 10x400 1
14 [6B/T3450.1-25x3.0 (O 25x3.0 0-RING 25x3. 0 1
15 |6B/T5783-M6x30 KR Mox30 BOLT M6x30 )
16 [cB/197.1-6 T4E 6 WASHER 6 )
17 [P40-05050000 M RA% FUEL PUNP ASSY 1
18 |F25-05130004 HE PLUNGER 1
19 [F25-05130003 HERE SPRING , PLUNGER 1
20 [F25-05130001 W R E SEAT, FUEL PUMP 1
2 |6B/T6170-5 MR NS NUT M5 4
22 [F25-05130002 REEE SPRING, DIAPHRAGM ]
23 [F25-05130008 WAt 6 4xl6. 5 ROLLER NEEDLE ¢ 4x16.5 1
24 [F25-05130100 MRl s 1 DIAPHRAGM SHAFT ASSY 1
25 [F4-04090011 W B 24T M6 SCREW M3x6 )
26 [F4-04090005 BERE UNILATERAL PLATE )
27 [F40-05050200 S e FUEL PUMP SHELL ASSY 1
28 [F25-05130005 tRE UPPER DIAPHRAGM |
29 [F25-05130006 MR LEHE SEAL , FUEL PUMP 1
30 |F25-05130007 R E COVER, FUEL PUMP 1
31 |6B/T818-M5x40 + R L AT Mxd0 SCREW, PAN HEAD M5x40 4




PAGE 49 OF 75

5

STARTER

P40 ZF A

4
PARTS NAME:

A

W




PAGE 50 OF 75

P40 ZF A

LR Rz
PARTS NAME:  [STARTER
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
AEED  |EHERE EEAR(PX) AR ED % &t
I |6B/T5783-M5x12 AR M5x12 BOLT N5x12 1
) |6B/T96-5 A2 5 BIG VASHER § !
3 [F40-05080200 M BnE A% TIGHTVIRE ASSY, ARRESTER 1
4 |F25-05160002 %4 SPRING CLANP 1
5 [P40-05080000 RABAMN STARTER ASSY 1
6 [F25-05160012 wREE RUBBER JACKET 1
T |6B/T5783-M6x25 AR N6x2S BOLT Méx25 4
8 |6B/T97.1-6 T4E 6 VASHER 6 6
9 |F4-04130102 R FHE COVER, RANDLE 1
10 [F25-05160019 #3h% (5. 5L 80%) START LINE 1
11 [P25-05160501 k] STARTER HANDLE |
12 [F25-05160021 FHHEE DAVPER, HANDLE 1
13 [F40-05080001 K% 5E SEAL, FROTHY RUBBER 1
14 |F40-05080100 RApBHFAE STARTER CASING ASSY 1
15 [140-05110002 HpREH CHAIN WHEEL, STARTER 1
16 (T40-05110003 RAE BUSHING, CHATN WHEEL 1
17 [6B/T96-6 K2 6 BIG WASHER 6 !
18 |0B/T93-6 BEWE ¢ SPRING-WASHER 6 |
19 |6B/T5783-M6x30 AR N6x30 BOLT M6x30 1
20 [F25-05160014 BHREE SEAT, VOLUTE SPRING 1
2 |F25-05160015 WHEE VOLUTE SPRING 1
20 [P25-05160001 o & BRAKE 1
23 [F25-05160005 B SPRING, PAVL 1
24 [F25-05160003 HoBAE TWIST SPRING, BRAKE 1
25 [F25-05160004 EESS PAVL, BRAKE 1
26 [F25-05160006 o BE 2R FIXED PLATE, BRAKE 1
27 |6B/T848-5 AR S SMALL WASHER § 3
28 |B/T5783-M5x30 AR N5x30 BOLT M5x30 3
29 [F25-05160300 RApRAH WHEEL ASSY, START-UP 1
30 [F25-05160304 [k ik WRIST SPRING, PAVL )
31 [F25-05160305 o PAVL, START-UP )
32 |6B/T896-6 FodE 6 COTTER CIRCLIP 6 )
33 [F25-05160016 RAEREE SPRING, PLATE |
34 |F25-05160017 R EM PLATE, START-UP 1
35 [F25-05160018 EREST BOLT, PLATE 1
36 |6B/T5783-M6x12 A AER Nox1) BOLT Méx12 1
37 [F40-05000035 W BAEEE R FIXED PLATE, TIGHTWIRE |
38 [F15-00000012 24018 SPRING CLAMP ¢1.8 1
39 |6B/T5783-M6x16 AR Moxl6 BOLT Méx16 1




PAGE 51 OF 75

244

TOP COWLING ASSY

P40 B4 i

R4
PARTS NAME:




P40 B4 i

PAGE 52 OF 75

FHRER |TEAE
PARTS NAME: | TOP COWLING ASSY
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SBEE RS EHLH () FELH G HE %
1 [F40-06000000 HEAH TOP COVLING ASSY |
) [F40-06000003 TEZ COVER, TOP COWLING 1
3 |F40-08000002 MERE () MARK (RIGHT), TOP COWLING |
4 |F40-06000001 & TOP COWLING 1
5 [F40-08000004 TERH () MARK  (FRONT), TOP COWLING 1
6 [F25-06000006 Bk E B FLAT BOLT B )
7 [F40-06000002 TERHHE R4 RUBBER SEAL, TOP CONLING 1
8 |F25-06000004 AEY POTHOOK (FRONT) 1
9 |6B/T6184-M6 1A AL B S A4 EEE N6|LOCKNUT M6 4
10 [F25-06000100 N POTHOOK ASSY (BACK) !
11 [F25-06000005 4k CUSHION, BACK POTHOOK 1
12 (6B/T5783-M6x20 SR N6x20 BOLT M6x20 4
13 |6B/T97.1-6 THE § WASHER 6 4
14 [F40-08000001 MERNE (£) MARK (LEFT), TOP COWLING 1
15 [F40-06000007 Jo kR A FLAT BOLT A )
16 |F40-08000003 MEFN (5) MARK (BACK), TOP COWLING 1




PAGE 53 OF 75

P40 B A

—

o

vl

-

z ==
= e
M2 |
k| =
=

”WM M
=~ | <
I M
| =
~— o
= m
W | =




R = PAGE 54 OF 75
ERHAE  |mBER
PARTS NAME:  |CARBURETOR ASSY
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
BEEH | EH5S AR (0 AR ER $ B b

1 [F40-05060000 B SR CARBURETOR ASSY 1
) [P40-05061000 A CARBURETOR A 1
3 |GB/T818-M4x8 7R LA Wdx8 SCREW M4xS8 1
4 |6B/193-4 BHAE 4 SPRING-WASHER 4 1
5 |F40-05061402 T 1k R B AR ENRCHING VALVE PLATE 1
6 [F40-05061400 o A o i R 211 ENRCHING VALVE ASSY 1
7 |F40-05061401 A K IR OV B ENRCHING VALVE 0-RING 1
g |6B/T818-M4x10 TR LA Wx10 SCREW Mdx10 9
9 |6B/T93-4 BHAE 4 SPRING-WASHER 4 9
10 [P40-05061001 Bl PLATE 3
11 |F40-05061002 [lCEE: PLATE HERMETIC MAT 3
12 [F40-05061019 REENEE SPRING, AR ADJUSTING 3
13 [F40-05061020 BEEN R E SCREW, AIR ADJUSTING O-RING | 3
14 |F40-05061021 RiRE4 SCREW, AIR ADJUSTING 3
15 [F40-05061006 B E SPRING, SWING LINK 3
16 |F40-05061005 kAT ENRCHING VALVE TUBR 3
17 [F40-05061004 Tk ENRCHING VALVE FINGER 3
18 |F40-05061003 kIR A % ENRCHING VALVE SPRING 3
19 |F40-05061007 i THR APRON, ACCELERATOR 3
20 |6B/193-3 BHAE ) SPRING-WASHER 3 6
21 |6B/T818-M3x6 A L AT M6 SCREW M3x6 6
20 |F40-05061200 TR A ACCELERATOR BAR  ASSY 2
25 (F40-05061203 i ST £ BOLT SPRITG, THORTTEL

24 |CB/T818-M4X10 F A LA MAXL0 SCREW M4X10 3
25 |F40-05060003 [ TERA CONNECTING ROD, ACCELERATOR | 1
26 |F40-05060004 EENRLE VASHER NYLON 3
27 |6B/197. 1-4 THAE 4 WASHER 4 3
28 |6B/T91-1. 2K10 Fo#. %10 PIN, COTTER 1. 2X10 3
29 |F40-05061100 B RE CARBURETOR BODY 1
30 |F40-05061008 B4 A WASHER OSCILLATING BAR 3
31 |6B/T896-6 Fo#RE 6 CIRCLIP 6 3
32 [P40-05061015 iy MIAN NOZZLE 3
33 |F40-05061016 TEL MAIN JET 3
34 [Fa0-05061017 RHE, JET, AIR ADJUSTING 3
35 |F40-05061018 g RUBBER CAP 3
36 [F40-05061011 R NEEDLE VALVE 3
37 [Fa0-05061012 S SPRING, NEEDLE VALVE 3
38 [R40-05061013 BT FLOAT }
39 [F40-05061014 R PIN, FLOAT 3
40 |GB/T818-M4x8 7R LA xS SCREW M4xS8 3
41 |P40-05061014 HARE 3 SEAL, OIL CUP 3
1) |6B/T818-M2X3 A LA MK SCREW M2K3 3
43 |F40-05061009 TR A ENRCHING VALVE EJECTOR ROB | 3




F40 BEFM PAGE 55 OF 75
ERHAE  |mBER
PARTS NAME: | CARBURETOR ASSY
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
BEH | EH4S AR (0 EHAH N % i
44 [Fa0-05061010 TR A E ENRCHING VALVE MORBEN 3
45 [F40-05061303 TR E ENRCHING VALVE PLENGER 3
46 |F40-05061304 kS ENRCHING VALVE SPRING 3
47 |F40-05061306 Ml 44 GASKET, DRAIN SCREW 3
48 |F40-05061303 H 4T DRAIN SCREW 3
49 F40-05061300 AR 0IL (UP 3
50 |6B/T93-4 WHAE 4 SPRING-WASHER 4 12
51 |6B/T818-M4X14 A L AT XL SCREW M4X14 12
50 |B/T3452.1-34.4X1.8 [0/ 34.4K1.8 0-RING 34.4X1.8 9
53 |F40-05060001 8:F-54 CARBURETOR ABUTMENT 1
54 |F40-03060014 HWEB PIPING OIL B 1
55 |F40-05062000 (8:E3 CARBURETOR B 1
56 |F40-05060013 FHWE A PIPING 0IL A 1
5T |F40-05063200 i [ TEAF AL ACCELERATOR BAR ASSY "C" 1
5§ |F40-05063000 1 BC CARBURETOR C 1
59 |GB/T97.1-6 T4H 6 WASHER 6 6
60 |GB/T3782-M6X90 N AR MoX90 BOLT M6X90 6
61 |F40-05060002 WHREE S CARBURETOR INSPIRATION SOCKET 1
60 |F40-05060007 HEZAE INSPIRATION 0IL 1
63 |F40-05060011 HEELA INSPIRATION JOINT A )
64 |F40-05060012 HEHELD INSPIRATION JOINT B 1
65 |F40-05060008 HEEA INSPIRATION 0IL 4 3
66 |F40-05060009 HE B INSPIRATION 0IL B |
67 |F40-05060006 MiED FUEL LINE B )
68 |F40-03060005 Wi g HEA FUL LINE A 1
69 [F40-05060010 e EHE 0IL PLASTIC NIP 1




F40 B4R A

PAGE 56 OF 75

FHELM [ Q40)
PARTS NAME:  |OUTER FUEL TANK (24L)

SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
vl i FHAH(EX) RELRE HE st

L [F15-09000000 W B 0IL TUBE ASSY 1

2 [F15-10000000 iEpik FUEL TANK ASSY 1

3 |F15-10010000 Wk A COVER ASSY, FUEL TANK 1

4 |6B/T818-M5x18 7 AT K18 SCREW , PAN HEAD M5x18 4

5 |6B/197.1-5 THES WASHER 5 4

6 [F15-10020000 HETER OLEOMETER ASSY 1

7 [F15-10000003 R GASKET 1

8 |F15-10000002 RN STRAINER 1

9 |F15-10000001 i ALK FUEL TANK 1 (241)




P40 B4+

PAGE 57 OF 75

T4

BUSA%

PARTS NAME:

CONTROL BOX ASSY




P40 B4

PAGE 58 OF 75

FHEAA | BAEEHE
PARTS NAME: CONTROL BOX ASSY
SK. PART N0 DESCRIPTION DESCRIPTION (m REMARKS
SBEE |25 FHAH(FX) FRER(FEXD HE %

1 [185-08010000W By e CONTROL BOX ASSY 1 Fi

F40-13000000E1 By a4 CONTROL BOX ASSY BFT
2 HT2. 5x60 RALF CLAMP )
3 [F15-13000200V R XA STARTING SWICH ASSY |

F40-13000200E] R XA STARTING SWICH ASSY 1 EFT
4 |85-08010100 BY 4% CONTROL CABLE 1

F40-08010100E] BY 4% CONTROL CABLE 1 RPT
S [P15-11000002W BYUSLER PLATE, CONTROL BOX |
6 [6B/T819. 2-M5x12 2L AT Mx1) SCREW PAN HEAD Msx12 )
7 |F15-13020007W W T 4R THROTTLE HANDLE, INCHING 1
8 [F15-13000005W m A E BUSH, CAM )
9 |F15-13020006W REE T BUSH, HANDLE 1
10 [F15-11000001W M A BLOCK, RUBBER |
11 [F15-13000014% REYE JACKET, CABLE 1
12 [F4-01090401 BRE R STOPER, HANG ROPE ASSY 1
13 [F15-13000400W AEFRAE ENGINE STOP SWICH ASSY 1
14 [P15-130002030 R INSULATED PLUG "B" )
15 [F15-130002020 W | INSULATED PLUG "4" 1
16 [F15-13020001W By COVER , CONTROL BOX 1
17 [F15-130000130 BAL N ER SVALL COVER , CONTROL BOX |
18 |F15-13020005% HH4E B WASHER "B" , VAVE |
19 [F15-130201000 SEREAH LOCKED DISK ASSY 1
20 [F15-130200020 1% TORSION SPRING |
20 |F15-13020003W B4R EACH LOCKED PULLEY |
22 [F15-13020004% FREEEM PLATE , PULLEY SPRING |
23 |GB/T818-Mdx6 T LA Méxo PAN HEAD SCREW M4x6 )
24 [F15-13020000 Bazaf COVER ASSY, CONTROL BOX |
25 |6B/T5783-M8x30 A AER M8x30 BOLT M8x30 1
26 (6B/T97.1-8 T4E 8 VASHER § 1
27 {T20-13000500W T MACHINE, CONTROL ACCELEROGRAPH | 1
28 |F15-13000007W HHLE WASHER |
29 |6B/T896-6 Fro¥E 6 PIN , COTTER 6 3
30 [F25-07000007W BENZEL B CONTROL CABLE TIE_IN "B" )
31 [F15-13000002 Lk CAM MECHANTSM |
32 |6B/T818-M3x14 T2 A L EATNx 14 PAN HEAD SCREW M3X14 2
33 [F15-13000800W B x INCHING SWITCH 1
34 [F15-13000003W RS R EAR PLATE |
35 [F15-13000004W LE LR £ PULLEY |
36 [F15-13000001 BiiEEh B SHIFT SPRING PLATE 'B" 5
37 |F15-12000016W 17 16 MARK 16 |
38 [cB/T6170-M6 NAZE Mo NUT Me 3
39 F15-13000008W AR B WEARABLE PLATE , CAM MACHANISN | 1
40 |F15-13000700 THEF SHIFT SWING LINK |




P40 B4+

PAGE 59 OF 75

FUHAR: | BY A%
PARTS NAME:  |CONTROL BOX ASSY
SN, PART NO. DESCRIPTION DESCRIPTION QY RENARKS
$EEE | FHEE 4% (#3) AR (0 %e it
41 |F15-13000601W e T ADIUSTER FASTNESS ASSY 1
42 |GB/T5783-M5x25 ~AER M5x2S BOLT M5x25 1
43 [6B/T6170-5 NERNS NUT M5 )
44 [P15-13000300W Wl 41 4 BUZZER ASSY 1
45 [F15-13000602 ikt ADJUSTER PIN 1
46 |B/T3287-6 FALE 6 BIG WASHER 6 3
47 |F15-13000006W BB WEARABLE PLATE 1
48 [F15-13000012W TR BUSH, SHIFT SWING LINK |
49 [F15-13000012W BYEE BRACKET, CONTROL BOX |
50 |F15-12000013W 13 MARK 13 |
51 [F15-13000015W i AER COVER, WATERPROOF |
57 |F15-13010010W B YRR 8 BLOCK, CONTROL HANDLE |
53 |6B/T956. 1-5 SRR 4E 5 WASHER, LOCKED )
54 |6B/T819. 2-)5x18 2 R L HAT Sxl§ SCREV, PAN HEAD Msx18 ]
55 [B4=10040100W BT LA SWITCH ASSY, TILT 1
56 [F15-13010001W B EH CONTROL HANDLE 1
57 [F15-13010002 BY 3 CONTROL HANDLEBAR |
58 [CB/T84.5-ST4. 8x12 [T IAEA L A SKHATSTS, 8x1)  [SCREN, PAN HEAD ST4. 8x1 |
39 [CB/TSI8MAxI0  |[TFERAEAKLD SCREW, PAN HEAD M4X10 3
60 |F13-13010000W BYFRE COVER, CONTROL HANDLE |
61 |F15-13010005W EgHE SPRING, COMPRESSION 1
61 |F15-13010004W B PART, ORIENTATION CONTROL 1
63 |F15-13010008W TR PLATE, ORIENTATION PART 1
64 |6B/T820-M6x90 R LM 00 SCREV, PAN HEAD M6x90 3
65 [B4-07020015W FRIER CHAFING PLATE, WIRE 1




PAGE 60 OF 75

P40 B4r i

—
o
o]
-
(=4
=
=

==
==
@ =

W
5= | =
| e
ESl=
j—
=]
| =|
=
| =
~ o
= | 2
w2
B | A

_Ir
AN p
% ==
e !

L J

15




PO T4 i

PAGE 61 OF 75

FEAR (R RAS
PARTS NAME:  |ELECTRIC OIL PUMP ASSY
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SEEE (R4S EEAR (X AR G0 % &
1 [F40-05000069E1 F5% C95w10x100 AIR PIPE ( 1
) |15-04000200 B CHECK VALV 1
3 [P40-05000070BT EA%E D pSw10x150 AIR PIPE D )
4 [F15-05000011 S | THREE WAY 1
5 |F40-05000051E1 EA% B AIR PIPE B 1
6 [P40-0510000081 B oMb R AL OIL PUMP ASSY 1
7 [P40-0501040081 HRELAH JOINT ASSY, 0IL PUMP 1
8 [0B/T3452.1-15.8x3.1  [ORLB15. 8x3. 1 0-RING 15. 8x3. 1 1
0 |F40-051001008I Bk R AR BODY ASSY, 0IL PUMP |
10 [$7133-913.3 BRI FE SINGLE LUG CLAMP 4
11 [F40-0510001081 HREAEA SHAPED TUBE A, 0IL PUMP 1
12 [F40-05100004E1 HEREEEB SHAPED TUBE B, 0IL PUMP 1
13 |F40-05100202E1 RlliA %1 CAP, DETECTION VALVE 1
14 [F40-035100201E1 wRR A DETECTION VALVE, 0L PUMP 1
15 |F40-05100600E1 EARTR PRESSURE REGULATOR VALVE 1
16 [F40-05100601E1 ERHAFROYE 0-RING, PRESSURE REGULATOR VALVE| 1
17 [F40-05100600-1E1 EARTREALE WASHER, PRESSURE REGULATOR VALVE| 2
18 [F40-05100602E1 Wb gE CONDUIT TUBE 1
19 |F40-05100603E1 EAREMR PALTE, PRESSURE REGULATOR VALVE | 1
20 [6B/T818-M5x12 T FE A LT M5x1) SCREW N5x12 )
21 [6B/T818-M4x16 R L AT Waxl6 SCREW Mdx16 )
22 [6B/T93-4 Bit4E 4 SPRING WASHER 4 )
23 |F40-05100301E1 4 NEEDLE VALVE !
24 |F40-05100302E1 HRFE CLAMP SPRING, NEEDLE VALVE | 1
25 |F40-035100003E1 i BAFFLE PLATE 1
26 |6B/T818-M4x8 T FE A LA W8 SCREW M4x8 4
27 |F40-05100001ET ] FLOATER 1
28 [F40-05100002E1 FTH# PIN, FLOATER 1
29 |F40-0510035001 WRAE 0IL PUMP ASSY 1
30 |F40-05100501E1 HROKE RUBBER SLEEVE, 0IL PUMP 1
31 [F40-05100504E1 RS PADDING BLOCK, OIL PUMP 1
30 [F40-05100503E1 R R RUBBER PAD, 0IL PUMP 1
33 |P40-05100502E1 HRER FILTER NET,0IL PUMP 1
34 [F40-05100704E1 WA 5 E SEAL, 0IL C4P 1
35 [P40-05100701E1 o2k R AR A1 0IL (AP, ELECTRIC PUMP 1
36 [F25-05090005 EXERREBE BUSHING, DAMPER 3
37 |F25-05090004 EKERHE B DANPER 3
3 [F40-051008001 Wi A& COOLER, FUEL !
39 [6B/197.1-6 T4H 6 WASHER 6 1
40 |6B/T5783-M6x25 A AR N6xS BOLT N6x25 4
41 |0B/196-6 KEE 6 BIG WASHER 6 3
42 |FH0-05100703E1 RS DRAIN BOLT, 0IL CUP 1




PAGE 62 OF 75

PO ZfE 3

—

=

—

(==

==

=

= =
e f—}
Hﬂ\ ()

<

= =
x| =
== ===
=
| =
1H o
= | &
| =
B | A




PO Zfr 3

PAGE 63 OF 75

FRELR Bt
PARTS NAME; |FUEL COMMON RAIL
SN PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SB5H  |EHES FEAR D B4R G0 % b
I [F40-05000046E1 Ba LT BOLT, ADAPTER 1
2 |0B/T982-12 AAFHEEL COMPOUND SEAL WASHER 12 )
3 [F40-05000045E1 L ADAPTER, COMMON RAIL 1
4 |6B/170. 1-M6x35 W A ATNG3S INNER HEXAGON BOLT Mgx35 2
5 [F40-05000044E1 EY R BUSHING, COMMON RATL )
6 [F40-050912001 B4, COMMON RAIL, FUEL 0IL 1
T |F40-05090300E1 W 42 FUEL INJECTOR 3
8 |F15-07010004 Y18 PLUG SCREW 1/8 1
9 [s7133-13.3 REEREE 13.3 SINGLE LUG CLAMP 4
10 [F40-05000071E1 BT HED SHAPED TUBE B, FUEL 0IL 1
11 [F40-050000401 WA T A 3 JOINT A, FUEL FILTER 1
12 [F40-05091100E1 EEMmTEE FUEL FILTER 1
13 F25-07150301W BuBPE RELAY  TACKET 1
14 [F40-05000041E1 MR TR 4 LB JOINT B, FUEL FILTER 1
15 |F40-05000019E1 Wi%B 95x010x710 FUEL PIPE A $5x910x710 1
16 |F40-05100511E1 WEH e 0IL PIPE, 0IL PUMP 1
1T |F40-05000052E1 KE G Boxd11x550 WATER PIPE ¢ @6x811x550 1




PAGE 64 OF 75

MERAAY

POVER TRIM&TILT ASSY

P40 T

ZREEH:

PARTS NAME:




P40 T

PAGE 65 OF 75

R4 |RERAZA
PARTS NAME:  [POVER TRIM&TILT ASSY
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
2EEH  |BHES FELH () 45 () % 43
L {T40-10000000 R R A HYDRAULIC TILT ASSY 1
) [T40-10010000 B A b LOCATING CYLINDER ASSY 1
3 {T40-10030000 BEEREEEAR LOCATING CYLINDERKPISTON ASSY | 1
4 {T40-10030202 BAT 1500365 0IL SEAL 15x23x5 1
5 {T40-10030200 FEEE PISTON NUT 1
6 |TISB 2407 P15T2 0 B EPIST) CIRCLIP PI3T) 1
7 |TISB 2401 P15 HH0H B 14, 8x01. 4 0-RING @14 8x2. 4 1
8 |TASO F404 24-045 EEEEHERM. L4 |0-RING B44, Tx2. 4 1
9 [T40-10030100 BE A LR SHART, TILT ASSY 1
10 |T40-10030301 BIEE PISTON 1
11 [0B/T879.4-D1.5x12 |k A A HBEE RS 5x12 [PIN @1 5x12 1
12 [185-06020202 AR BALL 4 12
13 [185-06020005 BER SEAT, SPRING 7
14 [T40-10030001 BHEZER%E SPRING 5
15 {T40-10030002 EEAR WASHER 1
16 [T40-10030003 FEHE WASHER 1
17 GB/T70. 2-M10x1. 25x40 |55 f B K 4TM10x1. 2540 |SCREV MIOxL. 25x40 !
18 |7ISB 2401 P39 EEOEE38. 7x3. 5 0-RING @38. 7x3. 5 2
19 [TISB 2407 P39T2 0% B 15 EP3T) RING, BACK UP P39T2 1
20 |T40-10010100 HmEEAH FREE PISTON SUB ASSY 1
2 [T40-10010101 EhiEE FREE PISTON !
20 {140-10010102 EERGEE SPRING 1
23 [T40-10010104 EET SEAL 1
24 |T40-10010103 Eihi BUSH, BOLT 1
25 [140-10010105 EELE BUSH, PISTON 1
26 [GB/T70. 2-Mdx35 Ry REEPS AIER SCREV M4x35 1
27 |F15-07010004 BELS BLOCK, CYLINDER 1/8" 1
28 [T40-10000002 AR AR POSITIONING CYLINDER 1
29 118 F611.2 OFEd10. Tx8 1. S 0-RING ¢10. 7x81. 5 3
30 [T40-10000001 HAMHEL/S" BALL 1/§" !
31 {185-06020014 EERERS SPRING, PISTON )
3 |185-06010201 TRE FILTER 1
33 |1IS FG6 0 B 5. 5x1. 5 0-RING @5. 5x1. 5 4
34 |T40-10020500 FE Nl TILT MOTOR 1
35 |6B/170. 1-M6x20 W~ 8 TMox20 SCREW M6x20 4
36 |6B/T3452.1-048x2 | ALOME b 48x2 0-RING ¢ 48x2 1
3 (14010020004 Eu g SPRING 1
38 {140-10020003 Bl LINK, MOTOR 1
39 |6B/T70. 1-M4x25 K AT DS BOLT Méx25 4
40 |185-06010705 AP 4118 62-0-4 ROLLER @4x21.8 G2-2-4 )
41 |140-10020400 SR RAHE GEAR PUMP ASSY 1
42 |IIS FGS 0% 4. 5181, 5 0-RING 94. 5x@ 1. 5 2
43 {T40-10020002 EEHE SPRING !




P40 T

PAGE 66 OF 75

Fofaf  |HERAAS
PARTS NAME:  |POVER TRIM&TILT ASSY
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SEER |RfEE AR () AR % 3t
4 [185-06010205 1 PIN, VALVULA SUPORTE 1
45 [185-06010207 AITE A SEAL, MAIN VALVE 1
46 {T40-10020005 wRRTEE FILTER, PUMP )
47 718 FG4 TREOH ER3. 5x1. 5 0-RING @3. 5xL. 5 )
48 [T40-10020001 R Rk HOUSING 1
49 [T40-10020301 FAEY PIN, VALVE SUPPORT 1
50 [TISB 2401 P3 I/ %07 2. 8x1. 9 0-RING @2. 8x1.9 1
51 |VISB 2401 P8 0% BB 7. 8x1.9 0-RING #7. 8x1.9 1
) |7ISB 2401 PY 0% E@8. 8x1. 9 0-RING @8. 8x1.9 3
53 [T40-10020302 i LN SEAT , RELIEF VALVE 1
54 |T40-10020303 LRREER SEAT, SPRING 1
55 [T40-10020304 TR SPRING, UP RELIEF 1
56 |TISB 2401 P11 OB 10. 8x2. 4 0-RING @10. 8x2. 4 1
57 {140-10020305 TRRET SCREW, VALVE LOCK 1
58 |185-06010503 FRI4A% VALVE SUB ASSY )
59 [TISB 2401 P12.5 ERT0%Ep12x1. 5 0-RING @12x1. 5 )
60 |18 FG12 REEE0Y B 5x1. 5 0-RING @11, 5x1. 5 )
61 [T85-06010501 BRIEE PISTON, SHUTTLE 1
60 [185-06010009 8k ) SCREN 1
63 [T85-06010601 AEHLE WASHER, SEAL )
64 |T40-10020201 BELE SEAT, SPRING 1
65 [140-1002020 SRS S SPRING 1
66 |11 FG10 FHROYERY. 5x1. 5 0-RING @9. 5x1. 5 1
67 |T85-06010606 FHR A% SCREW, MANUAL RELEASE 1
68 |6B/T3452. 1-17. 5x2. 65 |FHRAMKOM EO17. 5x2. 65 |0-RING @17, 5xL. 65 1
69 |6B/T893.1-20 HAREHEL RING, SNAP CIRCLIP 20 1
0 |GB/T70. 1-)6x75 W~ f A K RATNG TS BOLT M6x75 3
7 [185-06010002 AhEE1/16" BLOCK, CYLINDER 1/16" 5




el
A |

PO ZE 2

PAGE 67 OF 75

R4t |FORA (FR)
PARTS NAME: | MANUAL TILT QIANUAL CONTROL)

N
& . \qu.\\ F\\i\¢

7z (\//r /x}\%‘ ‘ «f’\t\\\
A e

AR
S

\ ‘\{:;

4

—

N

~d
\

S PART N0. DESCRIPTION DESCRIPTION Qi REVARKS
SBEE  |[EHET B4R (EX) FHLH(EX) HE i

1 [F40-00000004D R BUSH A )

) [F40-000002000 A4 TRIM & TILT ASSY 1

3 [P40-00000003D R EB BUSH B 1

4 [F40-00000006D RARMR ANODE 1

S [6B/T820-M6x25 TR AT Mox2S SCREW M6x25 1




PAGE 68 OF 75

PO B3

4R
PARTS NAME:

SAKER BB

CYLINDER HEAD ASSY (REPAIR KIT)

W




PO B3

PAGE 69 OF 75

FAMAR: | RERER BGH)
PARTS NAME:  [CYLINDER HEAD ASSY (REPAIR KIT)
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
AEED  |EHERE EEAR(PX) AR ED % &t
1 {P40-05040000 B CYLINDER HEAD ASSY 1 BN/ FW
F40-05040000E] ey CYLINDER HEAD ASSY BFI
) [F25-05050021 M8 s 37x5047 R 0IL SEAL, CAMSHAFT 1
3 F25-05050007 1 5h B TR B A WASHER, LIMITING BOLT 4
4 |P25-05050006 b B A A LIMITING BOLT, CAMSHART 1
5 |6B/T5783-M6x10 N V6x10 BOLT Méx10 3
6 F25-05050002 #AI VALVE, EXBAUST 3
7 [F25-05050001 #AI VALVE, INTAKE 3
8 [F15-07010005 BE 14 PLUG 1/4" 5
9 [P40-05040100 b a4 CYLINDER HEAD ASSY 1 BM/FW
F40-05040100E Ak kA CYLINDER HEAD ASSY 1 BF1
10 [F15-07040104 REL GUIDE, VALVE 6
I {P40-05040200 b 4415 CAVSHAFT ASSY b
12 |F40-05040407 MR g GASKET, 01L PUMP 1
13 [F40-05040400 i EE 0IL PUMP ASSY 1
14 |6B/197.1-6 T4H 6 VASHER 6 4
15 |6B/T5782-M6x40 AR Noxd0 BOLT M6x40 4
16 [F25-05050003 AlTEZ4HE WASHER, VALVE SPRING 6
17 |PS2700. 04. 03 AT SEAL, VALVE STEM 6
18 [F25-05050005 A% SPRING, VALVE 6
19 [F15-07040006 CANE:E 330 RETAINER, VALVE SPRING 6
20 [F15-07040007 E#%+E COTTER, VALVE SPRING 12
2 {F25-05050300 BEAK ROCKER ASSY 6
2 {F25-05050301 Bk ROCKER 6
23 IF15-07040303 kSt SCREW, VALVE ADJUSTING 6
M4 [F15-07040304 st LOCK NUT 6
25 [F40-03040001 BE R SHAFT, ROCKER |
26 [F40-05040002 BENAM SUPPORTING PLATE, SPRING PLATE | 2
27 [F40-05040004 BERMEENA SPRING PLATE 4, ROCKER 1
28 [F25-05050012 B B SPRING PLATE B, ROCKER )
29 [F25-05050019 BEHA AL =R FLANGE BOLT, ROCKER SHAFT 4
30 [F40-05040003 HEE D FIYED PLATE B, ROCKER SHAFT |
3 {F25-05050011 BERUEER SPRING PLATE, ROCKER 1
32 [F25-05050009 BEWE A FIXED PLATE A, ROCKER SHAFT 1




PAGE 70 OF 75

F40 B

—
-

—

et

[==]

~

a

g ==
=2 (”

&=

—_ | =<
—

— [
==
| A

P

= —_
=
| =
= o,
= E—=
=
v | =

A e~ - . «\MMW
ﬁh \\\\ \ / \H\HH\WK WW%\NWW%\J\VN

10882 70T
\\D\A@/ =/ / I I \X

%.\H\ <~ #\M\ L\r\\A\\ Vi _%w
y-——- —————— — )

o i O

%\\\\\\\U \\Q\Mﬂ\\HH\WWHHH\L o~ N

== Ve

T N\ = ETArAT® 7
— . N NN A3 S S

SN /Wy RSN
\ 240 /LA = \mw}%ﬂ &ﬁmﬁﬂl \
\ _ \ R
\ AR 3
A N A N A S Y Q,\y)
e s e NSNS A
o ) /HHH\\J/HHHA\HJ / @ LN N L S o TrJ ' \
o 0 o 0 o Jo [N/ \V\ OC? D OEP Yo <0af)
do=z” [ (e / (CANS S )

/
ST == == i N O TN O TN 1y
NS AL \mN\ \ /ﬂk \ \\\ V\\N\ N ) \,\\ \ J(\\ X JD 7 \
- \ Ko s o ) Q\
/ o/ Q@ ¥ Y ) \%3\

\ N o EEe ey

/ \ «/ © O

[Er e o
- NP5

3

RA \mg\J\\\\\\

\

LA Nt N
%ﬂ W ?@/M@w%
.

7 \
N A S - -
Tt TTT T TTxXZ




F40 B

LM (R L (EBE)
PARTS NAME:  |APPENDIX 1 (REPARE KIT)
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SEEE (R4S EEAR (X AR ED % &
1 [P40-00000003 KA HLE S GASKET, ENGINE 1
2 [F25-05020002 A 35x046.85x6 L [0IL SEAL A 1
3 [P4-04000019 FH% 4x5. 3413 WOODRUFF KEY 1
4 |F25-05020003 BAHEB 043054856 R |OIL SEAL B 1
5 [F40-05000004 HAZRE 4 GASKET, EXHAUST COVER 1
6 [F15-07010022 gipE GASKET, THERMOSTAT 1
T [F40-05030000 A GASKET ASSY,CYLINDER HEAD | 1
8 [P40-035040407 M RE 4 GASKET, 0IL PUMP 1
9 [F40-05000002 Eh L ERHE SEAL, CYLINDER HEAD 1
10 [F25-05050021 M8 hihd 375087 R 0L SEAL, CAMSHAFT 1
11 |oB/T3452.1-05x3.0 |OB 25x3.0 0-RING 25x3. 0 |
12 {7AS0 F404 35 025 PHOEEHE 0-RING 1
13 [6B/T3452.1-34.4x1. 8 |[OFE 34.4x1.8 0-RING 34 4xL.8 6
14 [F40-05000023 HEHERBRE RUBBER SEAL, NOISE SILENCER | 3

PAGE 71 OF 75




PAGE 72 OF 75

F40 B

fr)

==\

f

:

fitf 2 (

APPENDIX 2 (REPARE KIT)

4R
PARTS NAME:

W

P i Y
R&\ # ﬂmz 4{( \r >
\ ,
Vfﬁ e «\Hrw/rp /
N \ LG ﬁ%\NA S WM \
=\ /
N oINS 0, AP
4 // 3\ / \\ -
)&C (IO 5=

= //
el
\ 7/ o —
unw\“\w\\\ %ﬁ / \\ -
ﬂuvu\v\ﬁ\v < v&\\ ; //
_ ey
TR _ et //\\ ““““““““
)
T SE N EEEEE A
e i Gy W g
AN N

Ve
\r Y Q
@wx&

o o
~ \/&)f\v VR

; [ N 1 i
, , [\h\ oo
L 7 y N A
\ 5T NN 5 _y
W\, W, J °
/ \
/ﬁL AN /(V\Dfmm
W\ I
\\\\\ So\

\,\))«m\) -~ Afm\l_w4 e

VP /
) AN

AV

e

-
//,/ﬁ //

NN/
ERN N7 LAW
|
I i%g
‘el

\\\\\\\




PO B3

PAGE 73 OF 75

Zahat |ME 2 (BBE)
PARTS NAME:  |APPENDIX 2 (REPARE KIT)
SN PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SEER  |Eh4%S FE4H (R 4K ED §E 4i
1 [F40-05090503-1E1 S e Al0HE 0-RING, STEP MOTOR 1
1 [F40-05090502E1 £HR0NE 0-RING, IDLE CONTROL 1
3 [P40-05090601E1 BEENEREYE 0-RING, TEMPERATURE SENSOR | 1
4 [F40-05090803E1 HEHEREHE SEAL, INTAKE SILENCER 3
5 [F40-05090403E1 HE T HE SEAL, THROTTLE VALVE 1
6 [F40-05090408E1 L5 KA RUBBER BOOT, THROTTLE VALVE | 1
T |cB/73450.1-15.8x3.1  |ORE1S. 8x3. 1 0-RING 15. 8x3. 1 1
8 [F40-05100601E1 EAETROYE 0-RING, PRESSURE REGULATOR VALVE| 1
9 Ra0-05100501R1 WROKE RUBBER SLEEVE, 0IL PUMP 1
10 |P40-05100704E1 HARE 5B SEAL, OIL CAP 1




PAGE 74 OF 75

P40 B4r i

—
—

—

et

[==]

~
=
== |
®H| e
ad |

~NN\

—_ | =<
—

o [
o | =
= | &

P

= —_
=
N[ =
~ o
= E—=
=
B | &=




P40 B3

PAGE 75 OF 75

THEAM |3 (BB
PARTS NAME:  |APPENDIX 3 (REPARE KIT)
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
5ERE  |BERS RELR (B R4 G0 % &
1 [F25-02010002 LS 16x30x6 0IL SEAL 16x30x6 1
2 [F25-02010006 kg GASKET, RELIEF VALVE 1
3 F25-02010007 BEHE RS GASKET, OUTLET MANIFOLD |
4 [F25-02000011 BEBEH GASKET, EXHAUST PIPE 1
5 [F40-02010006 HELTHE SEAL RING, EXHAUST PIPE 1
6 [F40-02010007 et 5 444 GASKET, CLAPBOARD )
7 [P40-02000008 WEPERBE D RUBBER JACKET B, QUTLET MANIROLD| 1
8 [P40-02000007 HEFERBE RUBBER JACKET 4, OUTLET MANIFOLD| 1
9 [F4-03000024 EmAEEL GASKET )
10 [T40-04060002 KTEEARZONTHE A [0-RING 4, COVER |
11 [T40-04060003 KTEEEGKLONEHE B |0-RING B, COVER 2
12 [F25-04010003 T 30 %8 £ 2 2x36x6 0L SEAL 4
13 |7ASO F404 24-50 WHFE A B EHE 0-RING , CASING 4 |
14 [T40-04000010 KREF 4 GASKET , WATER PUNP SEAT 1
15 [T40-04000011 SELt OUTER PLATE 1
16 [140-04000205 KRB %4 0-RING 1
17 [F25-04040000 KA R AL IMPELLER ASSY, WATER PUMP 1
18 [T40-04000202 KRR INNER SHELL, WATER PUMP 1
19 [T40-04000203 KETEHE SEAL 1
20 [T40-04000204 KERERHE NYLON BUSHING, VATER PIPE |
0 [F25-04000015 LR WOODRUFF KEY 1
22 (32005 JR KOYO AR A 32005 [BEARING 32005 1
23 [F15-06020004 O % 41 B 14x4. 2 0-RING 14x4. 2 1
24 |IASO 404 31-035  [0RIE4E 0-RING 1




F40 ZF PAGE I OF VI
FHELH  |EfEZR%E
PARTS NAME:  [PARTS CATALOGUE INDEX

AR &/ F5 FHKF R#/FE KT &/ 5

PART N, PAGE/NO, PART N0, PAGE/N. PART N, PAGE/NO.
T2, 5x60 582 F4-03000023 23-58 F15-05000032 1§-18
74, 0x300 3-17 F4-03000024 23-59 F15-05000033 15-27
74, 5x200 -7 F4-04000019 445 F15-05000033 23-49
TASO FA04 24-045 658 F4-04000030 48-10 F15-05000036 15-36
TASO F404 24-050 2331 F4-04090005 18-26 F15-05000300B 1§-3
TASO FA04 31-035 2353 F4-04090011 18-15 F15-05040002 1§-12
TASO FA04 35 025 38 F4-04130102 50-9 F15-05040100 1§15
TASO F404 24016 20-20 F4-05000200 15-6 F15-06020004 23-51
118 FG10 66-66 F8-00000005 2110 F13-07000014 165
11 FG11,2 63-29 F8-05000006 3-8 F13-07000016 1§-)
118 K612 66-60 F8-05000007 3-13 F15-07000021 3-1)
118 FG4 66-47 F8-05000021 3-16 F15-07000030 $-10
118 FG3 63-42 F8-05000022 3%-12 F15-07000031 4-0)
118 FG6 63-33 F15-00000006 11-28 F15-07010003 1-14
TISB 2401 P11 66-56 13-10 F15-07010004 139
JISB 401 PILS  66-59 2512 1-5
TISB 2401 P39 65-18 F15-00000012 50-38 63-8
TISB 2401 PIS 63-7 9-13 65-17
TISB 2407 PXOTY 6519 1§-19 F15-07010003 11-6
TISB 2407 PIST. 656 -6 3%-14
118 2401 P3 66-50 F13-01000007 9-2) F15-07010009 11-8
TISB 2401 P 66-51 F15-01000008 9-20 F15-07010011 11-9
IS 2401 P9 66-52 F15-01000009 9-21 F15-07010012 11-12
KOY0 6007C4 0-11 F13-01000011 9-5 F15-07010021 -1
KOY0 HI-CAP 322/32 208 F15-01000012 9-19 F15-07010022 4-03
NSK B-1416 23-48 F15-01000013 9-4 F15-07010100 28-8
NN K 2220 JS 2-15 F15-01000015 15-) F13-07040006 =
PS2700. 04. 03 46-3 F15-01010001 )-33 F13-07040007 46-6
§7133-13. 3 61-10 F13-01010007 )-16 F15-07040104 3-10
639 F13-01010305-3 )] F15-07040303 169
32005 IR KOY0 2345 F15-01030001 9-24 F15-07040304 46-10
F15-01030003 9-13 F15-07030004 3%-1
B10-01010001 73 F13-01030005 9-38 F15-07080001 18-6
B10-01010003 7 F15-01030100 9-36 F15-07110003 40
10-01010004 7-16 F15-01030200 9-26 F15-07130314¥ 3%-18
10-01010003 715 F15-04000002 11-39 F15-07150001% 304
B10-01010006 717 13-14 F15-07150300V 309
10-01010007 7-14 F15-04000003 11-38 F15-07150301% 3-8
10-01010008 7-19 1313 F15-071503028 37
B10-01010009 7-10 F13-04000005 11-3 F15-09000000 61
B4-07020015 $9-65 F15-05000003 15-15 F15-10000000 56-2
B4-10040100V 59-55 F15-05000006 15-3 F15-10000001 56-9
F4-01010003 211 F15-05000008 1513 F15-10000002 68
F4-01090003 9-34 F15-05000009 15-40 F15-10000003 56-7
F4-01090004 9-35 F15-05000011 61-4 F15-10010000 563
F4-01090006 9-17 F15-05000017 15-8 F15-10020000 56-6
F4-01090007 9-28 F13-05000022 15-37 F15-110100008 20-3
F4-01090300 9-30 F15-05000023 15-38 F15-11000001% $4-10
F4-01090401 9-3) F13-05000026 15-33 F15-11000002% $§-5
5612 F15-05000031 18-17 F15-12000013% 59-50




P40 B3

PAGE 1T OF VI

THER: | ZHETREL
PARTS NAME:  [PARTS CATALOGUE INDEX

KT RA&/Fg ZHRT n&IFT ZHRE R&/F5
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO
F15-12000016W 38-37 F25-00000007 5-13 F25-01010324 7-5
F15-13000001W 58-36 F25-00000014 11-2 F25-01010400 1-37
F15-13000002W 38-31 38-13 F25-01010403 1-36
F15-13000003W 38-34 42-6 F25-01020001L 5-6
F15-13000004W 38-35 F25-00000015 5-15 F25-01020002 5-T
F15-13000005W 38-8 F25-00000016 -17 F25-01030001 9-16
F15-13000006W 39-47 F25-01000001 5-11 F25-02000002 -1
F15-13000007W 38-128 F25-01000002 5-12 F25-02000003 11-27
F15-13000008W 38-39 F25-01000003 5-10 F25-02000011 11-15
F15-13000011W 39-48 F25-01000004L 5-13 F25-02000015 5-1
F15-13000012W 59-49 F25-01000004S F25-02000016 5-1
F15-13000013W 38-17 F25-01000005L 5-14 F25-02000019 25-1
F15-13000014W 38-11 F25-01000005S F25-02010002 11-1
F15-130000135W 39-31 F25-01000006L 5-15 F25-02010003 11-4
F15-13000200W 38-3 F25-01000006S F25-02010003 38-6
F15-13000202W 38-15 F25-01000007W 20-18 F25-02010005 11-7
F15-13000203W 58-14 F25-01010002 -7 F25-02010006 13-7
F15-13000300W 59-44 F25-01010003 1-16 F25-02010007 13-2
F15-13000400W 58-13 F25-01010004 -17 F25-02030000 5-3
F15-13000601W 39-41 F25-01010005 2-38 F25-03000002 16-4)
F15-13000602W 59-45 F25-01010006 1-34 F25-03000003 15-4
F15-13000700W 38-40 F25-01010007 2-1 F25-03000006 15-30
F15-13000800W 18-22 F25-01010008 2-6 F25-03000007 15-31

38-33 F25-01010009 -4 F25-03000019 15-31
F15-13010001W 39-36 F25-01010010 2-13 F25-03000021W 42-31
F15-13010002W 39-537 F25-01010011 2-13 F25-03000023W 15-15
F15-13010004W 39-62 F25-01010012W 20-11 F25-03000027W 20-9
F15-13010005W 39-61 F25-01010100 2-35 F25-03000028W 20-10
F15-13010008W 39-63 F25-01010102 2-18 F25-03000029w 16-49
F15-13010009W 39-60 F25-01010103 1-20 F25-03000100W 1517
F15-13010010W 39-52 F25-01010104 2-19 F25-03000101W 15-18
F15-13020000W 38-24 F25-01010200 -4 F25-03000102W 15-19
F15-13020001W 38-16 F25-01010301L -8 F25-03000103W 15-20
F15-13020002W 58-20 F25-01010302 1-31 F25-03000104W 15-11
F15-13020003W 58-11 F25-01010303 1-31 F25-03020000 13-35
F15-13020004W 58-12 F25-01010304 3-46 F25-03030003W 20-14
F15-13020005W 58-18 F25-01010305 3-43 F25-03030004W 20-12
F15-13020006W 58-9 F25-01010306 3-51 F25-03030005W 18-26
F15-13020007W 38-7 F25-01010307-1 3-49 F25-04000007 13-36
F15-13020100W 38-19 F25-01010307-2 3-30 F25-04000015 13-44
F20-03000100 15-24 F25-01010307-3 347 F25-04000031 23-60
F20-03000101 15-23 F25-01010307-4 348 F25-04010003 12-16
F20-05000037 38-11 F25-01010309 2-39 F25-04040000 13-38
F20-05000902W 30-23 F25-01010311 2-3 F25-05000002 38-18
F20-05000903W 30-22 F25-01010312 2-1 F25-05000003 38-17
F25-00000002 5-18 F25-01010313 1-4] F25-05000021 44-1
F25-00000003 5-19 F25-01010315 2-40 F25-05000023 44-3
F25-00000004 15-29 F25-01010318 1-8 F25-05000024 17-11
F25-00000005 5-16 F25-01010319 -9 F25-05000025 17-1
F25-00000006 -4 F25-01010321 1-5 F25-05000026 17-1




P40 B3

PAGE I OF VI

THRE
PART N0.

RA&/FS
PAGE/NO.

KT
PART N0,

F25-05000035
F25-05000037
F25-05000100
F25-05010103
F25-05010104
F25-05010113
F25-05010302-1
F25-05010302-2
F25-05020002
F25-05020003

42-9
30-17
42-13
42-8
42-1
42-20
40-3

40-4
40-1

F25-05160004
F25-05160005
F25-05160006
F25-05160012
F25-05160014
F25-05160013
F25-05160016
F25-05160017
F25-05160018
F25-05160019

F25-05020102
F25-05020105
F25-05020106
F25-05020200
F25-05020203-1
F25-05020203-2
F25-05020204
F25-05050001
F25-05050002
F25-05050003

40-12
40-9
40-8
40-5
40-7

40-6
46-11
46-1
46-1

F25-05160021
F25-05160300
F25-05160304
F25-05160305
F25-05160501
F25-05170001W
F25-05170002W
F25-05170101W
F25-05170201W
F25-05170202W

F25-05050005
F25-05050006
F25-05050007
F25-05050009
F25-05050011
F25-05050012
F25-05050016
F25-05050018
F25-05050019
F25-05050021

46-4

38-16
38-15
46-19
46-18
46-15
44-10
44-8

46-16
38-13

F25-06000004
F25-06000005
F25-06000006
F25-06000100
F25-07000003W
F25-07000005W
F25-07000006W
F25-07000007W
F25-07000300W
F25-07000301W

F25-05050300
F25-05050301
F25-05090004

F25-05090003

F25-05090100W
F25-05130001
F25-05130002
F25-05130003

46-7
46-8
28-10
01-37
28-9
61-36
30-5
48-20
48-11
48-19

F25-07000302W
F25-07000303W
F25-07000304W
F25-07150301W
F40-00000001

F40-00000002

F40-00000003

F40-00000004D
F40-00000005D
F40-00000006D

F25-05130004
F25-05130005
F25-05130006
F25-05130007
F25-05130008
F25-05130100
F25-05160001
F25-05160002

F25-05160003

48-18
48-28
48-129
48-30
48-23
48-24
50-122
20-11
50-4

50-24

F40-00000100
F40-00000200D
F40-01000004
F40-010101018
F40-010200018
F40-01020002
F40-01020003EI
F40-01030101
F40-02000001L
F40-020000015

THER: | ZHETREL

PARTS NAME:  [PARTS CATALOGUE INDEX
R&/F5 ZHRE R&/F5
PAGE/NO. PART NO. PAGE/NO.
50-25 F40-02000003 11-36
50-23 F40-02000004 11-26
50-26 F40-02000005L 25-1
50-6 F40-020000058
50-20 F40-02000007 11-24
50-21 F40-02000008 11-22
50-33 F40-02000010 25-14
50-34 F40-02010001 11-5
50-35 F40-02010002 13-11
30-10 F40-02010003 13-12
50-12 F40-02010004 13-15
50-29 F40-02010005 11-16
50-30 F40-02010006 11-18
50-31 F40-02010007 11-19
50-11 F40-02010008 11-20
30-27 F40-02010009L 11-11
30-33 F40-02010009S
30-28 F40-02010010 13-8
30-12 F40-02010100 13-5
30-20 F40-03000001 15-1
52-8 F40-03000001E1
511 F40-03000002 42-19
32-6 F40-03000003 42-30
532-10 F40-03000004 42-18
20-4 F40-03000005 48-11
20-2 F40-03000005E1
20-16 F40-03000006 15-11
38-30 F40-03000007L 18-20
20-26 F40-030000075
20-12 F40-03000008 16-46
20-125 F40-03000009 15-3
20-24 F40-030000098W 16-48
20-23 F40-03000009w 16-48
03-13 F40-03000010 18-13
9-12 F40-03000011 15-41
11-31 F40-03000012 15-26
42-12 F40-03000013E1 31-38
07-1 F40-03000014W 16-50
67-3 F40-03000016 42-11
67-4 F40-03000100 15-39
16-43 F40-03000300E1 15-24
67-1 F40-03000400BW 16-47
3-8 F40-03000400E1 16-47
1-18 F40-03000500FW 30-34
5-6 F40-03000500E1
5-1 F40-03000600W 16-45
9-31 F40-04000000C 12-1
9-1 F40-040000008
11-33 F40-04010000C 13-43

F40-040100008




P40 B3

PAGE IV OF VI

THER: | ZHETREL
PARTS NAME:  [PARTS CATALOGUE INDEX

KT RA&/Fg ZHRT n&IFT ZHRE R&/F5
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO
F40-04020000 13-55 F40-05000046E1 03-1 F40-05040200 4-11
F40-05000001 40-2 F40-05000048E1 36-32 F40-05040400 44-13
F40-05000002 38-9 F40-05000049E1 32-30 F40-05040401 44-14
F40-05000003 31-19 F40-05000050EI 36-31 F40-05040402 44-19

42-24 F40-05000051E1 61-3 F40-05040403 44-18
F40-05000004 42-15 F40-05000052E1 03-17 F40-05040404 44-16
F40-05000005 42-16 F40-05000053 42-16 F40-05040405 44-15
F40-05000005E1 F40-05000053EI 32-20 F40-05040406 44-11
F40-05000007 44-1 F40-05000059EI 31-14 F40-05040407 44-11
F40-05000008 44-4 F40-05000060E1 32-6 F40-05040408 44-11
F40-05000009 18-11 F40-05000063E1 32-9 F40-05050000 48-17
F40-05000009-1E1 32-16 F40-05000064E1 36-29 F40-05050200 48-11
F40-05000009-2E1 3-24 F40-05000063EI 32-17 F40-05060000 54-1
F40-05000010 17-4 F40-05000069E1 01-1 F40-05060001 55-53
F40-05000011 41-3 F40-05000070E1 01-3 F40-05060002 55-61
F40-05000013 34-10 F40-05000071E1 03-10 F40-05060003 54-15
F40-05000014 34-11 F40-05000100 28-13 F40-05060004 54-16
F40-05000015 18-9 F40-05000101 28-16 F40-05060003 55-68
F40-05000015W 20-13 F40-05000200 18-1 F40-05060006 55-67
F40-05000016 18-6 F40-05000300 27-14 F40-05060007 55-62
F40-05000016E1 36-13 F40-05000400 18-1 F40-05060008 55-65
F40-05000016W 20-1 F40-05000500 30-1 F40-05060009 35-66
F40-05000019 48-13 F40-05000500E1 F40-05060010 35-69
F40-05000019E1 63-15 F40-05000600 17-1 F40-05060011 55-63
F40-05000021 48-11 F40-05000600E1 F40-05060012 35-64
F40-05000021E1 F40-05000700 27-3 F40-05060013 55-36
F40-05000022 42-15 F40-05000700EI F40-05060014 55-34
F40-05000023 34-8 F40-05000800 30-32 F40-05061000 54-1
F40-05000024 34-4 F40-05000900E1 36-19 F40-05061001 54-10
F40-05000025 34-1 F40-05000901ET 36-20 F40-05001002 34-11
F40-05000026 34-5 F40-05001000-1EI 31-34 F40-05061003 54-18
F40-05000026E1 36-14 F40-05001000-2E1 F40-05061004 4-17
F40-05000027 34-6 F40-05001000-3EI F40-05061005 54-16
F40-05000028 18-1 F40-05001000-4E1 F40-05061006 54-15
F40-05000029 28-1 F40-05001000E1 32-33 F40-05061007 54-19
F40-05000030 18-5 F40-05001200BW 30-35 F40-05061008 54-30
F40-05000032 13-1 F40-05001200E1 32-36 F40-05061009 54-43
F40-05000033 18-7 F40-05010000 42-4 F40-05061010 55-44
F40-05000034 279 F40-05010400E1 01-7 F40-05061011 54-36
F40-05000035 30-37 F40-05020100 40-10 F40-05061012 34-37
F40-05000036 48-4 F40-05020101 40-11 F40-05001013 34-38
F40-05000037 42-19 F40-05030000 38-24 F40-05061014 34-39
F40-05000038 42-18 F40-05030005 30-15 F40-05001014 34-41
F40-05000039E1 36-17 F40-05040001 46-12 F40-05061015 34-32
F40-05000040E1 63-11 F40-05040002 46-13 F40-05061016 54-33
F40-05000041E1 03-14 F40-05040003 46-17 F40-05061017 34-34
F40-05000042E1 32-39 F40-05040004 46-14 F40-05061018 54-35
F40-05000044E1 03-3 F40-05040006 44-9 F40-05061019 54-12
F40-05000045E1 63-3 F40-05040100 38-19 F40-05061020 54-13
F40-05000046 30-16 F40-05040100E1 F40-05061021 54-14




F40 ZF PAGE V OF VI

FHELH  |EfEZR%E

PARTS NAME:  [PARTS CATALOGUE INDEX
AR &/ F5 FHKF R#/FE KT &/ 5
PART N, PAGE/NO, PART N0, PAGE/N. PART N, PAGE/NO.
F40-05061100 54-29 F40-0510001 0B 61-11 T40-01010101 215
F40-05061200 54-1) F40-05100100E] 61-9 7-1)
F4(0-05061203 54-13 F40-05100201E1 61-14 T40-01010102 11
F40-05061300 $5-49 F40-05100202E1 61-13 -1
F40-05061303 $5-45 F40-05100301E1 61-23 T40-01020001 0-15
F40-05061304 $5-46 F40-05100302E1 61-24 T40-02000002 25-4
F40-0506130 55-48 F40-05100500E] 61-29 T40-02000003 11-35
F40-05061306 §5-47 F40-0510030181 61-30 T40-02000004 11-34
F40-05061400 46 F40-0510030281 61-33 T40-02010005 25-3
F40-05061401 547 F40-0510030381 61-3) T40-04000001 2-)
FA0-05061401 545 F40-0510050461 61-31 T40-04000002 2347
F40-05062000 §5-55 F40-05100511E1 63-16 T40-04000003-1 23-46
R40-05063000 55-58 RAO-05100600-1B1 6117 T40-04000003-2
F40-05063200 §5-57 F40-051 006001 61-15 T40-04000003-3
F40-05070000 3%-3 F40-05100601E1 61-16 T40-04000003-4
F40-05070001 3%-4 FA0-051 0060261 61-18 T40-04000003-5
F40-0507000 3%-5 FA0-05100603€1 61-19 T40-04000003-6
F40-05070003 3%-8 F40-05100701E1 61-35 T40-04000003-7
F40-05070004 3%-7 F40-05100703€1 61-42 T40-04000004-1 2-7
F40-05080000 50-5 F40-0510070461 61-34 T40-04000004-2
F40-05080001 50-13 F40-05100800FI 61-38 T40-04000004-3
F40-05080100 50-14 F40-06000000 501 T40-04000004-4
F40-05080200 50-3 FA40-06000001 504 T40-04000004-5
F4(0-05090100] 3)-3) F40-06000002 507 T40-04000004-6
F4(0-050902001 3-15 F40-06000003 50-) T40-04000004-7
F40-05090300E] 63-7 FA0-06000007 )15 T40-04000005 2-4
F40-05090400E] 3-15 F40-08000001 $)-14 T40-04000006 2-3
FA0-05090403E1 3-24 FA0-08000002 503 T40-04000007 23-52
F4(0-05090408E 3-28 F40-08000003 $)-16 T40-04000008 21-29
F40-05090501E1 3-7 F40-08000004 505 T40-04000009 23-33
F40-0509050261 3-8 F40-080101001 -4 T40-04000010 23-34
RAO-05090503-181 366 F40-130000001 -1 T40-04000011 2335
F40-05090503E 1 3%-5 F40-1300020081 -3 T40-04000012 23-41
F4(0-05090600BI 3-3 T5-04000200 61-) T40-04000013 258
F4(0-05090601E1 34 T15-01020003 9-31 T40-04000014 257
F4(0-05090700B1 301 T20-06030302 3%-1 T40-04000018 25-19
F4(0-050908001 3-16 T20-13000500V $§-17 T40-04000019 25-11
F4(0-05090803E1 3-15 T36-04000023 2-30 T40-04000020 25-0)
F4(0-05091100B] 63-12 16-51 T40-04000021 2513
F4(0-05091200] 63-6 28-14 T40-04000022 26
F4(0-050914001 3-35 T40-00000002 11 T40-04000023 23-57
F4(0-05091401E1 3-3 T40-00000003 9-14 T40-04000201 23-40
F40-0509140261 -4 T40-00000004 9-10 T40-04000202 23-39
F4(0-050915001 3-31 T40-00000005 9-9 T40-04000203 256
F40-05091600E] 3-1) T40-00000006 9- T40-04000204 255
F4(0-05100000B 61-6 T40-00000009 25-18 T40-04000205 23-37
F4(0-05100001E1 61-27 T40-00000010 25-17 T40-04020000 219
F4(0-0510000261 61-28 T40-01010001-A -6 T40-04040000 21-30
F4(0-05100003E1 61-15 T40-01010002-A 713 T40-04040001 23-3)
F40-05100004ET 61-12 T40-01010100-A -1 T40-04050000 2-10




P40 FF1 PAGE VI OF V1

RWEAH | RHERREE
PARTS NAME:  [PARTS CATALOGUE INDEX
FHRE RA&/Fg ZHRT n&IFT ZHRE R&/F5
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO
T40-04050001 12-16 T40-10030003 65-16
T40-04050002 12-12 T40-10030100 65-9
T40-04050003 12-13 T40-10030200 65-5
T40-04050004 12-14 T40-10030202 65-4
T40-04050005 12-15 T40-10030301 65-10
T40-04050006 12-11 T85-05000022 30-13
T40-04050007 12-17 185-05000023 30-30
T40-04060000 12-20 T85-05000300 48-5
T40-04060001 12-24 T85-05000301 48-9
T40-04060002 12-1) 185-05000302 48-1
T40-04060003 12-13 T85-05030002 30-19
T40-04060005-1 12-19 T85-05030200 30-18
T40-04060005-2 31-37
T40-04060005-3 T85-05040004 17-15
T40-04060005-4 T85-06010002 06-71
T40-04060005-5 T85-06010009 66-62
T40-04060005-6 T85-06010201 05-32
T40-04060005-7 T85-06010205 06-44
T40-04060006 12-18 T85-06010207 06-45
T40-04070000 25-20 785-06010501 06-61
T40-05000028 32-5 T85-06010503 66-58
T40-05110002 50-15 T85-06010601 06-63
T40-05110003 50-16 T85-06010606 66-67
T40-10000000 65-1 T85-06010705 65-40
T40-10000001 65-30 T85-06020005 65-13
T40-10000002 65-28 T85-06020014 65-31
T40-10010000 65-1 T85-06020202 65-12
T40-10010100 65-20 T85-08010000W 38-1
T40-10010101 65-11 T85-08010100 58-4
T40-10010102 05-22
T40-10010103 05-24
T40-10010104 05-23
T40-10010105 65-25
T40-10020001 66-48
T40-10020002 05-43
T40-10020003 65-38
T40-10020004 65-37
T40-10020005 66-46
T40-10020201 06-04
T40-10020202 06-65
T40-10020301 66-49
T40-10020302 66-33
T40-10020303 66-34
T40-10020304 66-35
T40-10020305 66-37
T40-10020400 65-41
T40-10020500 05-34
T40-10030000 65-3
T40-10030001 05-14
T40-10030002 65-15




	F40封面.pdf
	F40目录 Model (1).pdf
	F40目录 Model (2).pdf
	P01托架1.pdf
	P02托架1.pdf
	P03托架1.pdf
	P04托架2.pdf
	P05托架2.pdf
	P06托架3.pdf
	P07托架3.pdf
	P08操舵系统.pdf
	P09操舵系统.pdf
	P10水上装置壳体.pdf
	P11水上装置壳体.pdf
	P12油底壳组件.pdf
	P13油底壳组件.pdf
	P14底罩.pdf
	P15底罩.pdf
	P16底罩.pdf
	P17控制系统1.pdf
	P18控制系统1.pdf
	P19控制系统2.pdf
	P20控制系统2.pdf
	P21水下装置壳体1.pdf
	P22水下装置壳体1.pdf
	P23水下装置壳体1.pdf
	P24水下装置壳体&驱动2.pdf
	P25水下装置壳体&驱动2.pdf
	P26电气1.pdf
	P27电气1.pdf
	P28电气2.pdf
	P29电气3.pdf
	P30电气3.pdf
	P31电气4.pdf
	P32电气4.pdf
	P33进气系统1.pdf
	P34进气系统1.pdf
	P35进气系统2.pdf
	P36进气系统2.pdf
	P37气缸头组件.pdf
	P38气缸头组件.pdf
	P39曲轴&活塞.pdf
	P40曲轴&活塞.pdf
	P41曲轴箱.pdf
	P42曲轴箱.pdf
	P43油泵.pdf
	P44油泵.pdf
	P45阀门.pdf
	P46阀门.pdf
	P47燃油系统.pdf
	P48燃油系统.pdf
	P49起动器.pdf
	P50起动器.pdf
	P51顶罩组件.pdf
	P52顶罩组件.pdf
	P53化油器.pdf
	P54化油器.pdf
	P55化油器.pdf
	P56外接油箱.pdf
	P57控制盒组件.pdf
	P58控制盒组件.pdf
	P59控制盒组件.pdf
	P60电动燃油泵组件.pdf
	P61电动燃油泵组件.pdf
	P62燃油共轨.pdf
	P63燃油共轨.pdf
	P64液压起翘系统.pdf
	P65液压起翘系统.pdf
	P66液压起翘系统.pdf
	P67手动起翘.pdf
	P68气缸头总成.pdf
	P69气缸头总成.pdf
	P70维修件1.pdf
	P71维修件1.pdf
	P72维修件2 Model (1).pdf
	P73维修件2.pdf
	P74维修件3 Model (1).pdf
	P75维修件3.pdf
	检索表1.pdf
	检索表2.pdf
	检索表3.pdf
	检索表4.pdf
	检索表5.pdf
	检索表6.pdf



